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Bay Area Compliance Laboratories Corp. (Shenzhen)

GENERAL INFORMATION

Product Description for Equipment under Test (EUT)

Product

LTE mobile phone

Tested Model

Discovery-X1

Frequency Range

EGSM 850: 824-849 MHz(TX); 869-894 MHz(RX)

PCS 1900: 1850-1910 MHz(TX); 1930-1990 MHz(RX)
WCDMA Band 4: 1710-1755 MHz(TX); 2110-2155 MHz(RX)
WCDMA Band 5: 824-849 MHz(TX); 869-894 MHz(RX)
CDMA BCO: 824-849 MHz(TX); 869-894 MHz(RX)

LTE Band 4: 1710-1755 MHz(TX); 2110-2155 MHz(RX)
LTE Band 5: 824-849 MHz(TX); 869-894 MHz(RX)

LTE Band 7: 2500-2570MHz(TX); 2620-2690MHz(RX)

LTE Band 17: 704-716MHz(TX); 734-746MHz(RX)

Conducted Tune Up Output
Power

EGSM 850: 33dBm(GMSK), 28dBm(EDGE)
PCS 1900: 29dBm(GMSK), 27dBm(EDGE)
WCDMA Band 4: 22.5dBm

WCDMA Band 5: 22.5dBm

CDMA BCO0: 23dBm(1XRTT), 22dBm(EVDO)
LTE Band 4: 23.5dBm

LTE Band 5: 23.5dBm

LTE Band 7: 23.5dBm

LTE Band 17: 23.0dBm

Antenna Specification

FPC Antennas

\Woltage Range

DC 3.8 V from battery or DC 5V from adapter

Date of Test

2019-12-03 to 2020-04-07

Sample serial number

RGMA191128001-RF-S1 (Assigned by Applicant)

Received date

2019-11-28

Sample/EUT Status

Good condition

Adapter information

Model: LM-601E-050200U01CE
Input: AC 100-240V, 50/60Hz, 0.35A

Report No.: RGMA191128001-00D

Output: DC 5V, 2000mA

Objective

This test report is prepared on behalf of SHENZHEN UNITED TIME TECHNOLOGY CO.,LTD. in
accordance with Part 2-Subpart J, Part 22-Subpart H and Part 24-Subpart E and Subpart 27 of the Federal
Communication Commissions rules.

The objective is to determine the compliance of the EUT with FCC rules for output power, modulation
characteristic, occupied bandwidth, and spurious emission at antenna terminal, spurious radiated emission,
frequency stability and band edge.

Related Submittal(s)/Grant(s)

FCC Part 15.247 DSS, Part 15.247 DTS, Part 15.407 NIl and Part 15B JBP submissions with
FCC ID: ZXTIDONDRDOX1.

FCC Part 27, FCC Part 22H/24E Page 3 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Test Methodology

All tests and measurements indicated in this document were performed in accordance with the Code of
Federal Regulations Title 47 Part 2-Subpart J as well as the following parts:

Part 22 Subpart H - Public Mobile Services

Part 24 Subpart E - Personal Communication Services
Part 27 — Miscellaneous wireless communications services
Applicable Standards: TIA/EIA 603-D.

All emissions measurement was performed at Bay Area Compliance Laboratories Corp. (Shenzhen). The
radiated testing was performed at an antenna-to-EUT distance of 3 meters.

Measurement Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +5%
RF output power, conducted +0.73dB
Unwanted Emission, conducted +1.6dB
Emissions, Below 1GHz +4.75dB
Radiated Above 1GHz +4.88dB
Temperature +1C
Humidity +6%
Supply voltages +0.4%

Note: The extended uncertainty given in this report is obtained by combining the standard uncertainty times the
coverage factor K with the 95% confidence interval.Otherwise required by the applicant or Product Regulations,
Decision Rule in this report did not consider the uncertainty.

Test Facility

The Test site used by Bay Area Compliance Laboratories Corp. (Shenzhen) to collect test data is located
on the 6/F., West Wing, Third Phase of Wanli Industrial Building, Shihua Road, Futian Free Trade Zone,
Shenzhen, Guangdong, China.

The test site has been approved by the FCC under the KDB 974614 D01 and is listed in the FCC Public
Access Link (PAL) database, FCC Registration No.: 342867, the FCC Designation No.: CN1221.

The test site has been registered with ISED Canada under ISED Canada Registration Number 3062B.
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

SYSTEM TEST CONFIGURATION

Description of Test Configuration

The EUT was configured for testing according to TIA/EIA-603-D.

The final qualification test was performed with the EUT operating at normal mode.

Equipment Modifications

No modification was made to the EUT.

Support Equipment List and Details

Manufacturer Description Model Serial Number
. . L 1201.002K50-
Rohde & Schwarz Wideband Radio Communication Tester | CMW500 116218-UY
Rohde & Schwarz Universal Radio Communication Tester CMU200 110605
Agilent Wireless communication tester HP8960 MY50266471
Block Diagram of Test Setup
IF ''''''''''''''''''''''''''''''' |
i CMW500/ AC Power i
| HP8960 :
A
Antenna EUT 5
5
Non-Conductive Table
150 cm above Ground Plane
< | 15Meters | >

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

SUMMARY OF TEST RESULTS

§ 24.232 (c); §27.50 (b () (d) (h)

FCC Rules Description of Test Result
§1.1307, §2.1093 RF Exposure (SAR) Compliance*
§2.1046; § 22,913 (a); RF Output Power Compliance

§2.1047 Modulation Characteristics

Not Applicable

§ 2.1049; § 22.905;

§ 24.235; §27.54;

§ 22.017: § 24.238: §27.53 Occupied Bandwidth Compliance
§§2212228§(;2§2177é2) Spurious Emissions at Antenna Terminal Compliance
§§2212328§(32)2§2177éa3) Field Strength of Spurious Radiation Compliance

§ 24.232 %zf)g ;;7(&5)3@) (m) Band Edge Compliance

8 2:1055; § 22.355; Frequency stability Compliance

Note: * Please refer to SAR report released by BACL, report number: RGMA191128001-SAA.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

TEST EQUIPMENT LIST
. L. . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
Radiated Emission Test
R&S EMI Test Receiver ESR3 102455 2019/7/9 2020/7/8
Sonoma .
instrument Pre-amplifier 310N 186238 2019/4/20 | 2020/4/20
Sunol Sciences Broadband Antenna JB1 A040904-1 2017/12/22 | 2020/12/21
COM-POWER Dipole Antenna AD-100 721027 NCR NCR
Unknown Cable 2 RF Cable 2 F-03-EM197 2019/11/29 | 2020/11/28
Unknown Cable Chamber Cable 1 F-03-EM236 2019/11/29 | 2020/11/28
Rohde &
Schwarz Spectrum Analyzer FSV40-N 102259 2019/7/22 | 2020/07/21
COM-POWER Pre-amplifier PA-122 181919 2019/11/29 | 2020/11/28
Quinstar Amplifier QLW-18405536-J0 15964001002 2019/11/29 | 2020/11/28
Sunol Sciences Horn Antenna DRH-118 A052604 2017/12/22 | 2020/12/21
A.H.System Horn Antenna SAS-200/571 135 2018/9/1 2021/8/31
'”S“'fﬁ‘i Wire RF Cable SPS-2503-3150 02222010 2019/11/29 | 2020/11/28
Unknown RF Cable W1101-EQ1 OUT F-19-EM005 2019/11/29 | 2020/11/28
MICRO- .
TRONICS Passbhand filter HPM50111 F-19-EM006 2019/4/20 | 2020/4/20
Unknown High Pass filter 1.3GHz 101120 2019/4/20 | 2020/4/20
Ducommun
Technolagies Horn antenna ARH-4223-02 1007726-02 1304 2017/12/6 2020/12/5
Agilent Signal Generator N5183A MY51040755 2019/12/4 | 2020/12/4

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D
. . . Calibration | Calibration
Manufacturer Description Model Serial Number Date Due Date
RF Conducted Test
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2019/3/2 2020/3/1
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200120 2020/3/2 2021/3/1
WEINSCHEL 3dB Attenuator Unknown F-03-EM121 2019/11/29 | 2020/11/28
Unknown RF Cable Unknown 2301 276 2019/11/29 | 2020/11/28
Weinschel Power divider 1515 RH386 2019/4/20 2020/4/20
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200982 2019/3/2 2020/3/2
Rohde & SPECTRUM
Schwarz ANALYZER FSU26 200982 2020/3/2 2021/3/2
Unknown RF Cable Unknown DLO J5/W6102 2019/11/29 | 2020/11/28
Weinschel Power divider 1515 MY 628 2019/11/29 | 2020/11/28
Rohde & Universal Radio
Schwarz Communication Tester CMU200 115500 2019/7/22 | 2020/7/21
Rohde & Wideband Radio 1201.002K50-146520-
Schwarz Communication Tester CMW500 wh 2019/7/9 2020/7/8
Agilent Wireless ‘;g;‘t“erp“”'ca“o“ HP8960 MY50266471 2019/4/24 | 2020/4/24
instek DC Power Supply GPS-3030DD EM832096 NCR NCR
ESPEC Temper%‘r‘];emgg e';'“m'd"y EL-10KA 9107726 2019/01/05 | 2020/01/05
ESPEC Temperature & Humidity EL-10KA 9107726 2020/01/05 | 2021/01/05
Chamber
Fluke Digital Multimeter 287 19000011 2019/04/12 | 2020/04/12

* Statement of Traceability: Bay Area Compliance Laboratories Corp. (Shenzhen) attests that all calibrations have
been performed in accordance to requirements that traceable to National Primary Standards and International System

of Units (SI).
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

FCC §1.1307(b) & §2.1093 - RF EXPOSURE INFORMATION

Applicable Standard
FCC81.1310 and §2.1093.

Test Result
Compliance, please refer to the SAR report: RGMA191128001-SAA.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

FCC §2.1047 - MODULATION CHARACTERISTIC

According to FCC § 2.1047(d), Part 22H & 24E & 27 there is no specific requirement for digital
modulation, therefore modulation characteristic is not presented.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

FCC § 2.1046, § 22.913 (a) & § 24.232 (c); §27.50 (b) (¢) (d) (h) - RF OUTPUT
POWER

Applicable Standard

According to FCC §2.1046 and §22.913 (a), the ERP of mobile transmitters and auxiliary test transmitters
must not exceed 7 watts.

According to FCC §2.1046 and §24.232 (C), mobile and portable stations are limited to 2 watts EIRP and
the equipment must employ a means for limiting power to the minimum necessary for successful
communications.

The peak-to-average power ratio (PAPR) of the transmitter output power must not exceed 13 dB.

According to §27.50(b), Portable stations (hand-held devices) transmitting in the 746-757 MHz, 776-788
MHz, and 805-806 MHz bands are limited to 3 watts ERP.

According to §27.50(c), Portable stations (hand-held devices) in the 600 MHz uplink band and the
698-746 MHz band, and fixed and mobile stations in the 600 MHz uplink band are limited to 3 watts ERP.

According to 827.50(d), the maximum EIRP must not exceed 1Watts (30dBm) for 1710-1755MHz.
According to §27.50(h), the maximum EIRP must not exceed 2Watts (33dBm) for 2500-2570MHz.

Test Procedure
Conducted method:
The RF output of the transmitter was connected to the CMW500/CMU200 through sufficient attenuation.

CMW500
EUT Attenuator CMU200

Radiated method:

TIA 603-D section 2.2.17

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~60 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by Leo Huang, George Zhong, Charlie Cha and Zero Yan from 2019-12-03 to
2020-01-03.

FCC Part 27, FCC Part 22H/24E Page 11 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

Conducted Po

wer

Cellular Band (Part 22H)

Frequenc ENEEE QUL Limit
Mode Channel (1\(/}Hz) y Power (dBm)
(dBm)
128 824.2 32.54 38.45
GSM 190 836.6 32.48 38.45
251 848.8 32.37 38.45
5 Average Output Power it
requency dBm imi
Mode Channel ( )
(ilsr) 1 slot 2 slots 3 slots 4 slots (G
128 824.2 32.54 30.53 28.38 27.03 38.45
GPRS 190 836.6 32.66 30.44 28.24 27.10 38.45
251 848.8 32.48 30.45 28.29 27.08 38.45
Frequency Average Output Power (dBm) Limit
Mode Channel
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
128 824.2 27.32 25.18 23.83 21.15 38.45
EGPRS 190 836.6 27.34 25.27 23.85 21.22 38.45
251 848.8 27.68 25.15 23.97 21.18 38.45
2G:
RC1+S0O55:
Average Output o
Mode Channel Fr(ff\(/}lll_lel;cy Power (;‘];I:::)t
z (dBm)
CDMA 1013 824.70 22.28 38.45
1*RTT 384 836.52 22.26 38.45
(BCO) 777 848.31 22.24 38.45
RC3+S055:
Average Output N
Mode Channel Frg\(/][lll_lezr;cy Power ((Iﬁg:::)t
(dBm)
CDMA 1013 824.70 22.23 38.45
1*RTT 384 836.52 22.22 38.45
(BCO) 777 848.31 22.28 38.45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

RC3+S032(FCH):
Average Output o
Mode Channel HExequency Power Lo
(MHz) (dBm) (dBm)
CDMA 1013 824.70 22.22 38.45
1*RTT 384 836.52 22.31 38.45
(BCO) 777 848.31 22.28 38.45
RC3+S032(SCH):
Average Output N
Mode Channel Lz, Power it
(MHz) (dBm) (dBm)
CDMA 1013 824.70 22.24 38.45
1*RTT 384 836.52 22.31 38.45
(BCO) 777 848.31 22.56 38.45
3G:
RTAP 153.6kbps Subtype 0:
Average Output aeq]
Mode Channel L5 LBty Power Wi
(MHz) (dBm) (dBm)
CDMA 1013 824.70 21.23 38.45
EV-DO 384 836.52 21.58 38.45
(BCO)
777 848.31 21.11 38.45
RETAP 4096pbs Subtype 2:
Average Output 4t
Mode Channel L5 LBy Power I
(MHz) (dBm) (dBm)
CDMA 1013 824.70 21.19 38.45
EV-DO 384 836.52 21.37 38.45
(BCO)
777 848.31 21.28 38.45

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Aver Power
Mode Test Test 331 l;P " age(fi)]l;:g;lt o
Condition Mode Test Low Middle High
Frequency Frequency Frequency
RMC12.2k 22.10 21.97 22.14
1 21.05 21.16 21.46
HSDPA 2 21.02 21.04 21.38
3 21.12 21.24 21.51
4 21.00 21.07 21.39
‘("égr%'\"v'? Normal 1 20.97 20.44 20.25
2 20.94 20.37 20.18
HSUPA 3 21.03 20.54 20.29
4 20.89 20.39 20.16
5 21.00 20.48 20.30
HSPA+ 1 20.88 20.69 20.81
PCS Band (Part 24E)
Mode Channel Fr(%(,l[lllle;cy AVel’i‘)%:’v?;l Pt (;];nl:)t
(dBm)
512 1850.2 29.85 33
GSM 661 1880.0 29.79 33
810 1909.8 29.65 33
Mode Channel IO Average(g;gl);lt o Lol
(MHz) 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 29.77 28.14 26.87 24.57 33
GPRS 661 1880.0 29.65 28.25 26.91 24.65 33
810 1909.8 29.64 28.18 26.95 24.78 33
Frequenc Average Output Power (dBm) Limit
Mode Channel (D(’IIHZ) ! 1 slot 2 slots 3 slots 4 slots (dBm)
512 1850.2 26.47 24.58 22.16 20.68 33
EGPRS 661 1880.0 26.58 24.48 22.38 20.59 33
810 1909.8 26.55 24.62 22.25 20.48 33
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

AWS Band (Part 27)
Average Output Power
Test Test SGhE (dBm)
Mode e Sub - -
Condition Mode Test Low Middle High
Frequency Frequency Frequency

RMC12.2k 22.12 22.43 22.46
1 21.36 21.71 21.55
2 21.33 21.68 21.46

HSDPA
3 21.45 21.78 21.61
4 21.30 21.59 21.48
WCDMA 1 21.16 21.48 21.33

(Band 1V) Normal

2 21.17 21.44 21.20
HSUPA 3 21.26 21.57 21.40
4 21.12 21.36 21.22
5 21.24 21.60 21.44
HSPA+ 1 21.02 21.22 21.13
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

Peak-to-average ratio (PAR)

Cellular Band
Mode Channel PAR (dB) Limit (dB)
Low 1.67 13
GSM Middle 1.58 13
High 1.49 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.52 13
EGPRS Middle 1.49 13
High 1.33 13
PAR Limit
Mode Channel (dB) (dB)
CDMA Low 1.29 13
1*RTT Middle 1.38 13
(BCO) High 1.46 13
PAR Limit
Mode Channel (dB) (dB)
CDMA Low 2.16 13
EV-DO Middle 2.13 13
(BCO) High 2.12 13
Mode Channel PAR (dB) Limit (dB)
Low 3.28 13
RMC -
(BPSK) Middle 3.65 13
High 3.49 13
S Low 3.16 13
HSDPA -
(160AM) Middle 3.07 13
High 3.08 13
Low 3.06 13
HSUPA -
(BPSK) Middle 3.15 13
High 3.01 13
Low 3.16 13
HSPA+ Middle 3.25 13
High 3.29 13

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

PCS Band
Mode Channel PAR (dB) Limit (dB)
Low 1.67 13
GSM Middle 1.58 13
High 1.49 13
PAR Limit
Mode Channel (dB) (dB)
Low 1.58 13
EGPRS Middle 1.62 13
High 1.53 13
AWS Band
PAR Limit
Mode Channel (dB) (dB)
Low 3.31 13
RMC "
(BPSK) Middle 3.66 13
High 3.45 13
Low 3.13 13
HSDPA "
(160AM) Middle 3.08 13
High 3.14 13
Low 3.05 13
HSUPA "
(BPSK) Middle 3.17 13
High 3.07 13
Low 3.21 13
HSPA+ Middle 3.33 13
High 3.13 13
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Radiated Power

GSM Mode:
‘Frequency Receiver| Turntable Rx Antenna Su(l:)s:::utei : Absolute Limit | Margin
Readi Angl . apie ntenna L 1
MH2) | o V5 Degree | gt | Polar | Level | fjoos | Gain | (apm) | (4B | @B)
(m) | (HV)| (dBm) | py |(aBd/dBi)
ERP for Cellular Band (Part 22H), Middle Channel
836.6 79.98 309 1.1 H 20.6 1.90 0.0 18.70 38.45 19.75
836.6 88.59 323 1.8 A% 28.6 1.90 0.0 26.70 38.45 11.75
EIRP for PCS Band (Part 24E), Middle Channel
1880.00 | 85.72 173 2.2 H 16.0 1.30 9.40 24.10 33 8.90
1880.00 | 85.92 226 1.4 \% 16.0 1.30 9.40 24.10 33 8.90
EDGE Mode:
\Frequency Receiver | Turntable Rx Antenna Sugstll)tlutedA : Absolute Limit | Margin
Readi Anol . apie ntenna L 1
MH2) | ey | Degree | int| Potar | Level 05| Gain | (apm) | (4Bm) | (@B)
ERP, Cellular Band (Part 22H), Middle Channel
836.6 75.57 237 2.5 H 16.2 1.90 0.0 14.30 38.45 24.15
836.6 83.75 348 1.6 \% 23.8 1.90 0.0 21.90 38.45 16.55
EIRP, PCS Band (Part 24E), Middle Channel
1880.00 | 80.88 21 2.5 H 11.2 1.30 9.40 19.30 33 13.70
1880.00 | 81.25 133 14 vV 114 1.30 9.40 19.50 33 13.50
CDMA Mode:

Frequency Receiver| Turntable Rx Antenna Substituted Absolute Limit | Margin
MH Reading| ~ Angle | Height | Polar | Level (eI Antepna Level dB dB
(MH2)\@BpV)| Degree | (m) |/v) | @Bm) | 1058 | Gain | @Bm) | @P™ | (4B)

(dB) (dBi)
ERP for CDMA (1*RTT , BCO)

836.52 78.03 35 2.0 H 18.7 1.90 0.0 16.80 38.45 21.65
836.52 72.36 355 14 \% 12.4 1.90 0.0 10.50 38.45 27.95
EIRP for CDMA (EV-DO, BCO)

836.52 79.59 85 1.3 H 20.2 1.90 0.0 18.30 38.45 20.15
836.52 72.87 129 1.8 \% 12.9 1.90 0.0 11.00 38.45 27.45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

WCDMA Mode:
Frequency Receiyer Turntable Rx Antenna Slg):lt)ilteute:ntenna Absolute Limit | Margin
M) G5V | Degree | TaEnt|Polar | Level | oss | " Gain | (apm | @B | (@B)
(dB) | (dBd/dBi

ERP for WCDMA Band V (Part 22H), Middle Channel
836.6 72.62 347 1.3 H 13.2 1.90 0.0 11.30 38.45 27.15
836.6 79.99 76 25 \% 20.0 1.90 0.0 18.10 38.45 20.35

EIRP for WCDMA Band IV (Part 27), Middle Channel
1732.60 | 84.19 352 1.0 H 10.9 1.30 8.90 18.50 30 11.50
1732.60 | 83.82 168 1.3 \% 111 1.30 8.90 18.70 30 11.30

Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level

dBd is for the ERP, dBi is for EIRP.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

LTE Band 4:
Maximum Output Power
Ba(‘l‘\ggiz‘;th Modulation |  RB size/RB Offset T rEvT (et
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.28 22.30 22.48
RB Size=1, RB Offset=2 22.62 22.82 22.61
RB Size=1, RB Offset=5 22.33 21.26 2251
QPSK RB Size=3, RB Offset=0 22.60 22.53 22.54
RB Size=3, RB Offset=1 22.44 22.50 22.68
RB Size=3, RB Offset=2 22.49 22.38 22.40
RB Size=6, RB Offset=0 21.83 21.14 21.49
L4 RB Size=1, RB Offset=0 21.14 21.80 21.81
RB Size=1, RB Offset=2 21.04 21.19 21.94
RB Size=1, RB Offset=5 21.79 21.52 21.33
16QAM RB Size=3, RB Offset=0 22.68 21.73 21.70
RB Size=3, RB Offset=1 22.74 21.16 21.48
RB Size=3, RB Offset=2 22.08 21.65 21.55
RB Size=6, RB Offset=0 20.61 20.25 20.37
RB Size=1, RB Offset=0 22.76 22.88 22.74
RB Size=1, RB Offset=7 22.63 22.73 22.68
RB Size=1, RB Offset=14 22.61 22.7 22.61
QPSK RB Size=8, RB Offset=0 21.86 21.9 21.87
RB Size=8, RB Offset=4 21.71 21.73 21.63
RB Size=8, RB Offset=7 2153 21.47 21.53
RB Size=15, RB Offset=0 215 2157 21.42
30 RB Size=1, RB Offset=0 21.44 21.34 21.47
RB Size=1, RB Offset=7 21.47 21.39 21.52
RB Size=1, RB Offset=14 21.37 21.35 21.44
16QAM RB Size=8, RB Offset=0 20.76 20.74 20.81
RB Size=8, RB Offset=4 20.65 20.52 20.61
RB Size=8, RB Offset=7 20.57 20.5 20.48
RB Size=15, RB Offset=0 20.54 20.4 20.53
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

L _ _ Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel
(dBm) (dBm) (dBm)
RB Size=1, RB Offset=0 22.68 22.63 22.61
RB Size=1, RB Offset=12 22.82 22.75 22.7
RB Size=1, RB Offset=24 22.83 22.77 22.76
QPSK RB Size=12, RB Offset=0 21.63 21.56 21.69
RB Size=12, RB Offset=6 21.72 21.54 21.63
RB Size=12, RB Offset=11 21.8 21.84 21.71
RB Size=25, RB Offset=0 21.74 218 21.81
>0 RB Size=1, RB Offset=0 21.79 21.7 21.73
RB Size=1, RB Offset=12 21.84 21.92 21.99
RB Size=1, RB Offset=24 21.34 21.67 21.43
16QAM RB Size=12, RB Offset=0 20.77 20.95 20.79
RB Size=12, RB Offset=6 20.70 20.86 20.82
RB Size=12, RB Offset=11 20.71 20.66 20.61
RB Size=25, RB Offset=0 20.65 20.61 20.59
RB Size=1, RB Offset=0 22.46 22.43 22.40
RB Size=1, RB Offset=24 22.2 22.09 22.33
RB Size=1, RB Offset=49 22.07 22.03 21.92
QPSK RB Size=25, RB Offset=0 21.76 218 21.61
RB Size=25, RB Offset=12 21.63 21.68 21.63
RB Size=25, RB Offset=24 21.62 21.64 21.73
RB Size=50, RB Offset=0 21.57 216 21.59
100 RB Size=1, RB Offset=0 22.67 22.57 22.63
RB Size=1, RB Offset=24 22.48 22.41 22.54
RB Size=1, RB Offset=49 22.02 22.06 22.07
16QAM RB Size=25, RB Offset=0 20.71 20.51 20.73
RB Size=25, RB Offset=12 20.86 21 20.92
RB Size=25, RB Offset=24 20.91 20.99 21.02
RB Size=50, RB Offset=0 20.93 21.05 21.07
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.56 22.67 22.72

RB Size=1, RB Offset=37 22.87 22.74 22.98

RB Size=1, RB Offset=74 22.97 22.99 22.93

QPSK RB Size=36, RB Offset=0 21.46 21.56 21.35

RB Size=36, RB Offset=18 21.29 21.24 21.24

RB Size=36, RB Offset=37 21.11 20.9 21.03

RB Size=75, RB Offset=0 21.12 21.22 21.05

190 RB Size=1, RB Offset=0 21.09 20.89 21.14

RB Size=1, RB Offset=37 21.05 21.08 20.94

RB Size=1, RB Offset=74 21.04 20.59 20.94

16QAM RB Size=36, RB Offset=0 20.71 20.68 20.64

RB Size=36, RB Offset=18 20.6 20.56 20.43

RB Size=36, RB Offset=37 20.7 20.7 20.66

RB Size=75, RB Offset=0 20.67 20.6 20.57

RB Size=1, RB Offset=0 22.84 22.85 22.87

RB Size=1, RB Offset=49 22.98 22.81 22.98

RB Size=1, RB Offset=99 22.97 22.49 23.07

QPSK RB Size=50, RB Offset=0 21.58 21.55 21.52

RB Size=50, RB Offset=24 21.30 21.45 21.40

RB Size=50, RB Offset=49 21.19 21.23 21.03

RB Size=100, RB Offset=0 21.09 20.98 21.17

200 RB Size=1, RB Offset=0 22.58 22.33 22.58

RB Size=1, RB Offset=49 22.54 22.68 22.44

RB Size=1, RB Offset=99 21.07 21.13 21.06

16QAM RB Size=50, RB Offset=0 20.98 20.8 21.12

RB Size=50, RB Offset=24 21.02 20.74 20.94

RB Size=50, RB Offset=49 20.28 20.13 20.37

RB Size=100, RB Offset=0 20.25 19.95 20.24
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%*;SRB 4.64 13 Pass
stéig())ORB 453 13 Pass
16Q'g‘i'\z"e§lRB 5.78 13 Pass
leQAg?ZSOORB 5.62 13 Pass
QPSK:
Frequency lliecei-ver ’tl;:;)liz e Sucb:t;::tedAntenna e Limit
(MHz) (j;‘::\l;)g Angle Height | Polar | Level Loss Gain (I&g’:ll) (dBm)
Degree m) | ®V) | @Bm) | qp | g
Middle Channel
1.4 MHz Bandwidth
1732.50 85.22 83 1.9 H 11.9 1.30 8.90 19.50 30
1732.50 84.87 291 2.1 \Y 12.1 1.30 8.90 19.70 30
3 MHz Bandwidth
1732.50 84.28 322 1.6 H 11.0 1.30 8.90 18.60 30
1732.50 83.67 327 2.0 \Y 10.9 1.30 8.90 18.50 30
5 MHz Bandwidth
1732.50 85.01 184 1.2 H 11.7 1.30 8.90 19.30 30
1732.50 84.62 347 1.9 V 11.9 1.30 8.90 19.50 30
10 MHz Bandwidth
1732.50 84.62 28 2.0 H 11.3 1.30 8.90 18.90 30
1732.50 84.07 314 1.4 \Y 11.3 1.30 8.90 18.90 30
15 MHz Bandwidth
1732.50 84.87 156 18 H 115 1.30 8.90 19.10 30
1732.50 84.38 234 1.6 Vv 11.7 1.30 8.90 19.30 30
20 MHz Bandwidth
1732.50 84.51 253 15 H 11.2 1.30 8.90 18.80 30
1732.50 83.87 43 1.2 \YJ 11.1 1.30 8.90 18.70 30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

16QAM:
Frequency %ec«:li.ver r{all:)li: RX e S“Cb:tl;::tedAntenna A})Jsolulte Limit
(MHz) ((;lz;pl\n’)g Angle Height | Polar | Level Loss Gain (d;;v:l) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
1.4 MHz Bandwidth
1732.50 85.13 345 15 H 11.8 1.30 8.90 19.40 30
1732.50 84.71 216 2.3 \% 12.0 1.30 8.90 19.60 30
3 MHz Bandwidth
1732.50 84.43 262 2.1 H 111 1.30 8.90 18.70 30
1732.50 83.81 99 2.2 \% 111 1.30 8.90 18.70 30
5 MHz Bandwidth
1732.50 84.92 358 1.6 H 11.6 1.30 8.90 19.20 30
1732.50 84.53 360 1.2 \ 11.8 1.30 8.90 19.40 30
10 MHz Bandwidth
1732.50 84.72 73 14 H 114 1.30 8.90 19.00 30
1732.50 84.13 92 24 \% 114 1.30 8.90 19.00 30
15 MHz Bandwidth
1732.50 84.62 130 1.2 H 11.3 1.30 8.90 18.90 30
1732.50 84.17 170 2.3 \% 114 1.30 8.90 19.00 30
20 MHz Bandwidth
1732.50 84.38 330 1.6 H 111 1.30 8.90 18.70 30
1732.50 83.62 30 2.2 \ 10.9 1.30 8.90 18.50 30

FCC Part 27, FCC Part 22H/24E Page 24 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

LTE Band 5:
Maximum Output Power
Ba(lll\fllﬁiz(;th Modulation RB size/RB Offset Clll-;)lrrlel (IZ\;Ill;lndI:(eel ClI;I;ﬁgel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.61 22.49 22.6

RB Size=1, RB Offset=2 22.83 22.95 22.77

RB Size=1, RB Offset=5 22.98 23.00 23.15

QPSK RB Size=3, RB Offset=0 22.88 22.98 22.95

RB Size=3, RB Offset=1 22.94 23.19 22.93

RB Size=3, RB Offset=2 22.88 22.82 22.87

RB Size=6, RB Offset=0 22.95 22.56 23.02

L4 RB Size=1, RB Offset=0 22.69 22.40 22.16
RB Size=1, RB Offset=2 21.37 21.41 21.25

RB Size=1, RB Offset=5 2151 21.41 21.60

16QAM RB Size=3, RB Offset=0 21.46 21.56 21.42

RB Size=3, RB Offset=1 21.47 21.46 21.54

RB Size=3, RB Offset=2 21.42 21.4 21.44

RB Size=6, RB Offset=0 21.44 21.29 21.52

RB Size=1, RB Offset=0 22.18 22.22 22.15

RB Size=1, RB Offset=7 22.3 22.3 22.19

RB Size=1, RB Offset=14 22.34 22.32 22.21

QPSK RB Size=8, RB Offset=0 21.28 21.41 21.14

RB Size=8, RB Offset=4 21.35 21.27 21.41

RB Size=8, RB Offset=7 21.27 21.32 21.14

RB Size=15, RB Offset=0 21.21 21.36 21.16

30 RB Size=1, RB Offset=0 22.37 22.21 22.40
RB Size=1, RB Offset=7 22.35 22.10 22.19

RB Size=1, RB Offset=14 22.30 22.00 22.36

16QAM RB Size=8, RB Offset=0 20.58 20.39 20.62

RB Size=8, RB Offset=4 20.33 20.37 20.28

RB Size=8, RB Offset=7 20.30 20.14 20.35

RB Size=15, RB Offset=0 20.26 20.17 20.44

FCC Part 27, FCC Part 22H/24E

Page 25 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

e ' ' Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.18 22.11 22.25

RB Size=1, RB Offset=12 22.34 22.47 22.38

RB Size=1, RB Offset=24 22.31 22.23 22.27

QPSK RB Size=12, RB Offset=0 21.49 21.37 2151

RB Size=12, RB Offset=6 21.35 21.18 2141

RB Size=12, RB Offset=11 21.34 21.36 21.27

RB Size=25, RB Offset=0 21.42 21.4 21.43

>0 RB Size=1, RB Offset=0 21.48 21.49 21.44
RB Size=1, RB Offset=12 21.53 21.45 21.42

RB Size=1, RB Offset=24 21.88 21.27 21.83

16QAM RB Size=12, RB Offset=0 20.52 20.59 20.52

RB Size=12, RB Offset=6 20.57 20.58 20.46

RB Size=12, RB Offset=11 20.61 20.58 20.57

RB Size=25, RB Offset=0 20.59 20.13 20.58

RB Size=1, RB Offset=0 22.3 22.34 22.4

RB Size=1, RB Offset=24 22.22 22.22 22.27

RB Size=1, RB Offset=49 22.33 22.00 22.37

QPSK RB Size=25, RB Offset=0 21.43 215 21.51

RB Size=25, RB Offset=12 21.64 21.56 21.61

RB Size=25, RB Offset=24 21.6 21.65 21.51

RB Size=50, RB Offset=0 21.52 21.4 21.57

100 RB Size=1, RB Offset=0 21.42 21.38 21.42
RB Size=1, RB Offset=24 21.49 21.53 21.55

RB Size=1, RB Offset=49 21.44 21.51 21.45

16QAM RB Size=25, RB Offset=0 20.37 20.29 20.31

RB Size=25, RB Offset=12 20.41 20.42 20.52

RB Size=25, RB Offset=24 20.27 20.36 20.31

RB Size=50, RB Offset=0 20.26 20.21 20.3
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Peak-to-average ratio (PAR)

Modulation Middl:dg;lannel Linl:i? l(fiB) Result
QP%'?ZSRB 4.09 13 Pass
stgz(g’)ORB 435 13 Pass
16Q'g‘i'\z"e§lRB 5.01 13 Pass
TQAM (S0RB | s 13 pass
QPSK:

Frequency l;ecei.ver ’tl;:;)liz RX e Sucb:t;::tedAntenna Lo Limit
(MHz) (:;C::\l]l)g Angle Height | Polar | Level Loss Gain (E‘];‘:ll) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)

Middle Channel
1.4 MHz Bandwidth
836.5 73.69 11 2.3 H 14.3 1.90 0.0 12.40 38.45
836.5 80.68 181 1.7 \ 20.7 1.90 0.0 18.80 38.45
3 MHz Bandwidth
836.5 73.21 4 2.2 H 13.8 1.90 0.0 11.90 38.45
836.5 80.07 297 15 Vv 20.1 1.90 0.0 18.20 38.45
5 MHz Bandwidth
836.5 73.52 323 15 H 14.1 1.90 0.0 12.20 38.45
836.5 80.57 14 1.1 \ 20.6 1.90 0.0 18.70 38.45
10 MHz Bandwidth
836.5 72.88 44 15 H 135 1.90 0.0 11.60 38.45
836.5 79.58 253 1.6 \ 19.6 1.90 0.0 17.70 38.45
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16QAM:

Recei Turn Rx Antenna Substituted Absolut
Frequency sz::llivrg table st | ma TP Cable | Antenna Lse(:f:l € Limit
(MHz) Angle eig e B LG i (dBm) (dBm)

@BRV) | pegree | (m) | (V)| (@Bm) | o | (g

Middle Channel

1.4 MHz Bandwidth

836.5 73.52 48 1.7 H 14.1 1.90 0.0 12.20 38.45
836.5 80.03 79 15 Vv 20.0 1.90 0.0 18.10 38.45
3 MHz Bandwidth
836.5 72.87 257 11 H 13.5 1.90 0.0 11.60 38.45
836.5 79.51 267 2.1 Vv 19.5 1.90 0.0 17.60 38.45
5 MHz Bandwidth
836.5 73.18 205 2.2 H 13.8 1.90 0.0 11.90 38.45
836.5 79.86 18 2.5 \J 19.9 1.90 0.0 18.00 38.45
10 MHz Bandwidth
836.5 72.14 155 1.9 H 12.8 1.90 0.0 10.90 38.45
836.5 79.29 26 11 \Y 19.3 1.90 0.0 17.40 38.45
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Report No.: RGMA191128001-00D

LTE Band 7:

Ba('ﬁﬁiz‘)“h Modulation RB size/RB Offset o i T

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 2233 22.33 2238

RB Size=1, RB Offset=12 2235 22.49 2252

RB Size=1, RB Offset=24 22 54 2259 22.45

QPSK RB Size=12, RB Offset=0 21.34 2121 21.49

RB Size=12, RB Offset=6 216 2153 2155

RB Size=12, RB Offset=11 22,00 21.12 21.41

RB Size=25, RB Offset=0 21.07 21.34 2222

° RB Size=1, RB Offset=0 2221 21.67 22.02

RB Size=1, RB Offset=12 2238 2176 22.05

RB Size=1, RB Offset=24 22,50 21.93 2223

16QAM RB Size=12, RB Offset=0 2173 20.90 2122

RB Size=12, RB Offset=6 21.60 21.08 21.20

RB Size=12, RB Offset=11 2154 20.97 21.34

RB Size=25, RB Offset=0 21.09 20.73 20,59

RB Size=1, RB Offset=0 2252 2263 22,65

RB Size=1, RB Offset=24 22.47 22.66 22.41

RB Size=1, RB Offset=49 22.46 2235 22,64

QPSK RB Size=25, RB Offset=0 21.34 21.45 2137

RB Size=25, RB Offset=12 21.66 2162 21.65

RB Size=25, RB Offset=24 2172 21.9 21.68

RB Size=50, RB Offset=0 2171 2154 2154

10 RB Size=1, RB Offset=0 2175 2175 21.72

RB Size=1, RB Offset=24 21.69 21.68 21.64

RB Size=1, RB Offset=49 21.62 2159 21.65

16QAM RB Size=25, RB Offset=0 2154 21.65 2131

RB Size=25, RB Offset=12 21.05 21.05 21.19

RB Size=25, RB Offset=24 21.36 21.48 2176

RB Size=50, RB Offset=0 2113 2158 20.39
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Bandwidth ) ) Low Middle High
(MHz) Modulation RB size/RB Offset Channel Channel Channel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.36 2242 22.23

RB Size=1, RB Offset=37 22.33 22.49 22.37

RB Size=1, RB Offset=74 22.39 22.38 22.25

QPSK RB Size=36, RB Offset=0 21.49 21.6 21.44

RB Size=36, RB Offset=18 21.45 21.01 21.51

RB Size=36, RB Offset=37 22.33 22.17 22.28

RB Size=75, RB Offset=0 22.27 22.58 22.14

o RB Size=1, RB Offset=0 21.43 21.25 21.32

RB Size=1, RB Offset=37 21.54 21.55 21.37

RB Size=1, RB Offset=74 21.45 21.49 21.54

16QAM RB Size=36, RB Offset=0 21.63 21.62 21.59

RB Size=36, RB Offset=18 21.62 21.7 21.69

RB Size=36, RB Offset=37 21.65 21.54 21.74

RB Size=75, RB Offset=0 20.64 20.49 21.97

RB Size=1, RB Offset=0 22.86 22.96 22.71

RB Size=1, RB Offset=49 23.02 22.99 23.06

RB Size=1, RB Offset=99 2291 22.69 22.85

QPSK RB Size=50, RB Offset=0 21.89 21.85 21.95

RB Size=50, RB Offset=24 21.84 21.89 21.96

RB Size=50, RB Offset=49 22.01 21.94 22.07

RB Size=100, RB Offset=0 22.61 22.55 22.65

20 RB Size=1, RB Offset=0 22.18 22.28 22.19

RB Size=1, RB Offset=49 21.84 21.87 21.81

RB Size=1, RB Offset=99 21.94 21.84 21.94

16QAM RB Size=50, RB Offset=0 21.85 21.72 21.97

RB Size=50, RB Offset=24 21.87 21.87 21.84

RB Size=50, RB Offset=49 21.81 21.94 21.96

RB Size=100, RB Offset=0 21.71 21.77 21.74
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Peak-to-average ratio (PAR)

. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSK (1RB
Size) 4.98 13 Pass
QPSK (100RB
Size) 4.39 13 Pass
16QAM (1RB
Size) 5.83 13 Pass
16QAM (100RB
Size) 5.64 13 Pass
EIRP:
QPSK:
Frequency e s Ial;)li: A e SquSt[l,tlmedA AR Limit
MH Reading Anel Height | Polar | Level able | Antenna | [ evel dB
Degree (dB) | (dBi)
Middle Channel
5 MHz Bandwidth
2535.00 81.62 340 1.3 H 115 2.60 10.20 19.10 33
2535.00 80.88 7 15 \/ 11.3 2.60 10.20 18.90 33
10 MHz Bandwidth
2535.00 80.77 283 1.7 H 10.6 2.60 10.20 18.20 33
2535.00 80.13 232 2.3 \Y 10.6 2.60 10.20 18.20 33
15 MHz Bandwidth
2535.00 81.11 322 2.4 H 10.9 2.60 10.20 18.50 33
2535.00 80.52 210 2.3 \V 11.0 2.60 10.20 18.60 33
20 MHz Bandwidth
2535.00 80.82 288 1.8 H 10.7 2.60 10.20 18.30 33
2535.00 80.27 272 15 \/ 10.7 2.60 10.20 18.30 33
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16QAM:
Rx Antenna Substituted
Frequency Receiyer ;l;ul;)li::l . Cable | Antenna Absolute Limit
(MHz) ?ggdlsg Angle | Height | Polar | Level | /(% | %~ o Eg’el (dBm)
M) | Degree | (m) | (H/V) | @Bm) | G5 | G| (@Bm)
Middle Channel
5 MHz Bandwidth
2535.00 81.53 268 2.3 H 114 2.60 10.20 19.00 33
2535.00 80.72 128 2.5 \J 11.2 2.60 10.20 18.80 33
10 MHz Bandwidth
2535.00 80.92 35 18 H 10.8 2.60 10.20 18.40 33
2535.00 80.52 249 15 \ 11.0 2.60 10.20 18.60 33
15 MHz Bandwidth
2535.00 80.83 213 25 H 10.7 2.60 10.20 18.30 33
2535.00 80.07 151 2.2 \Y 10.5 2.60 10.20 18.10 33
20 MHz Bandwidth
2535.00 80.71 274 16 H 10.5 2.60 10.20 18.10 33
2535.00 80.16 175 1.2 \% 10.6 2.60 10.20 18.20 33
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LTE Band 17:

Ba(;/([l;_l"izc)lth Modulation RB size/RB Offset Cl%z:)lrrlel (li\;llladndl::l Cll;lz:;glgel

(dBm) (dBm) (dBm)

RB Size=1, RB Offset=0 22.69 2242 22.42

RB Size=1, RB Offset=12 22.62 22.29 22.37

RB Size=1, RB Offset=24 22.44 22.10 22.13

QPSK RB Size=12, RB Offset=0 21.82 21.88 21.92

RB Size=12, RB Offset=6 21.81 21.82 21.89

RB Size=12, RB Offset=11 21.75 21.76 21.74

RB Size=25, RB Offset=0 21.81 21.51 22.31

° RB Size=1, RB Offset=0 22.34 22.22 22.25

RB Size=1, RB Offset=12 22.20 22.28 22.13

RB Size=1, RB Offset=24 22.06 22.23 21.89

16QAM RB Size=12, RB Offset=0 21.05 21.02 21.02

RB Size=12, RB Offset=6 21.25 21.21 21.17

RB Size=12, RB Offset=11 20.96 21.03 20.84

RB Size=25, RB Offset=0 20.90 20.79 20.76

RB Size=1, RB Offset=0 22.68 22.43 22.44

RB Size=1, RB Offset=24 22.61 22.26 22.33

RB Size=1, RB Offset=49 22.45 22.13 22.14

QPSK RB Size=25, RB Offset=0 21.81 21.92 21.93

RB Size=25, RB Offset=12 21.81 21.81 21.89

RB Size=25, RB Offset=24 21.75 21.77 21.73

RB Size=50, RB Offset=0 21.81 21.52 22.25

10 RB Size=1, RB Offset=0 22.29 22.24 22.30

RB Size=1, RB Offset=24 22.24 22.23 22.13

RB Size=1, RB Offset=49 22.04 22.22 21.85

16QAM RB Size=25, RB Offset=0 21.05 21.04 21.03

RB Size=25, RB Offset=12 21.28 21.17 21.18

RB Size=25, RB Offset=24 21.01 21.04 20.79

RB Size=50, RB Offset=0 20.89 20.78 20.79
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Peak-to-average ratio (PAR)
. Middle Channel PAR
Modulation (dB) Limit (dB) Result
QPSSE(ZSRB 4.36 13 Pass
stgz(g’)ORB 458 13 Pass
16Q'g‘i'\z"e§lRB 5.45 13 Pass
16QA§'\£ e()5 ORB 5.67 13 Pass
EIRP:
QPSK:
. Turn Rx Antenna Substituted
Frequency I;ecelyer table Cable | Antenna Absolute Limit
eading Height | Polar | Level . Level
(MHz) (dBpV) Angle H dB Loss Gain (dBm) (dBm)
Degree (m) | (H/V) | (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
710 76.03 70 1.2 H 8.2 1.56 0.0 6.64 34.77
710 86.63 59 11 \ 20.3 1.56 0.0 18.74 34.77
10 MHz Bandwidth
710 76.58 271 1.6 H 8.8 1.56 0.0 7.24 34.77
710 86.15 284 1.2 \Y 19.8 1.56 0.0 18.24 34.77
16QAM:
Receiver Turn Rx Antenna Substituted Absolute
Frequenc R table Limit
(I\(’}Hz) ’ l({(:;dl\l;;g Angle | Height | Polar | - Level iz:)l;lse Al(l}t;?nna (I&%vel) (dBm)
m
M Degree (m) = V) (dBm) (dB) (dBi)
Middle Channel
5 MHz Bandwidth
710 76.39 159 2.3 H 8.6 1.56 0.0 7.04 34.77
710 86.42 255 1.7 \Y 20.1 1.56 0.0 18.54 34.77
10 MHz Bandwidth
710 75.11 228 2.0 H 7.3 1.56 0.0 5.74 34.77
710 84.42 356 2.5 \Y 18.1 1.56 0.0 16.54 34.77
Note:

All above data were tested with no amplifier
Absolute Level = Substituted Level - Cable loss + Antenna Gain
Margin = Limit- Absolute Level
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FCC §2.1049, §22.917, §22.905 & §24.238 & §27.53 - OCCUPIED
BANDWIDTH

Applicable Standard
FCC 47 §2.1049, 8§22.917, §22.905, §24.238 and §27.53.

Test Procedure

The RF output of the transmitter was connected to the simulator and the spectrum analyzer through
sufficient attenuation.

The resolution bandwidth of the spectrum analyzer was set at 1% to 5% of the anticipated emission
bandwidth and the 26 dB & 99% bandwidth was recorded.

EUT Splitter Signal Analyzer

Universal Radio
Communication

Tester
Test Data
Environmental Conditions
Temperature: 24~25 C
Relative Humidity: 50~55 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by Leo Huang and George Zhong from 2019-12-03 to 2020-03-13.

EUT operation mode: Transmitting
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Test Result: Compliance. Please refer to the following tables and plots.

Cellular Band (Part 22H)

Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 836.6 245.19 317.31
EGPRS(8PSK) 836.6 250.00 320.51
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
CDMA (1*RTT)
800 836.52 1.28 1.44
CDMA (EV-DO)
v 836.52 1.27 1.44
Frequenc 99% Occupied 26 dB Emission
Mode (D‘}HZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 836.6 417 4.70
HSUPA (BPSK) 836.6 4.18 4.70
HSDPA (16QAM) 836.6 4.18 4.71
PCS Band (Part 24E)
Frequenc 99% Occupied 26 dB Emission
Mode (D(/lllll-lz) y Bandwidth Bandwidth
(kHz) (kHz)
GSM(GMSK) 1880.0 245.19 314.10
EGPRS(8PSK) 1880.0 253.21 323.72
AWS Band (Part 27)
Frequenc 99% Occupied 26 dB Emission
Mode (D(’IIIII-IZ) y Bandwidth Bandwidth
(MHz) (MHz)
RMC (BPSK) 1732.6 417 4.71
HSUPA (BPSK) 1732.6 4.18 4.73
HSDPA (16QAM) 1732.6 4.18 4.71
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Cellular Band (Part 22H)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -0.56 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 317.307692308 kHz
offfet 9.§ dB 0BW245.192307692 kHz
F30 D1 28.2|dBm VATKe T T [ TI]T 1l
2.17 dBm
20 N 836.442948718 MHz
o K| Temp |1 [T1 OBW]

_— }’“ K%Z 13.35 dBm ¥

10 836.478204128 MHz||"""
Temp |2 [T1 OBW]

D2 2.2 dBm ?/ \\1 12.49 dBm

LY da Q3436 MH,

N / \l

=)

LS Y,

~-60

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 3.DEC.2019 22:18:59

26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

@ “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 KkHz -1.08 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 320.512820513 kHz
offfet 9.5 dB 0BW250.00000§000 kHz"
[~30 Markgr T L[TT]]
-4.79 dBm
6.439743590 MH
[20 bL20.9,dn A Temp |1 [T1 OBW]
[ \\‘\q_v 1-33 denf
Lo T 0 : 836.476602564 MHz
Temp |2 [T1 OgW]
11\ .11 dBm
o e =N 6602564 MH.

D2 -p5.1 dBm

[0 /r[/l"\«k,;} ‘Lhﬁ%\\ 308

L ",
i My

ey
=

Center 836.6 MHz 100 kHz/ Span 1 MHz

Date: 3.DEC.2019 22:39:39
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26 dB Emissions &99% Occupied Bandwidth for RMC (BPSK) Mode

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.82 dB

Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.695512821 MHz
offget 9.5 dB OBW [4.16666¢667 '/\Hz"

30 Varkgr T [TT]T

-6.59 dBm

834.26025¢410 MHz

20 D1 17.8|dBm Temp 1 |11 0gu}

Wmuwmﬁ«mm\\ 52 aen|

Lo il T 834.516666667 MHz||
Temp |2 [T1 OBW]

[ \ 1-19 dBm

ro S 3 MH:

D2 -B.2 dgm \\:ﬂ

~-20 "3/ 3DB
»J\'J\"\ l.\v“..LL#_i‘l‘4 A/ W\“ M

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:14:39

26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

@ *RBW 100 KHz Delta 1 [T1 ]
*VBW 300 kHz -1.40 dB

Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.695512821 MHz
offfet 9.5 dB OBV _[4-182603308 Hz|

30 Markgr T L[TT]]

-8.42 dBm

834.26025410 MHz

[2° Temp |1 [T1 OBW]

D1 16.6|dBm
_— WM&WM\ §-94 demf

834.51666¢667 MHz

k1o
e T Temp 2 [T1 ofw]

.24 dBm

o ¥ e 699358974 ML,

E—ro D2 _ha {iJm .W

Lo i

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:10:37
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26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -3.76 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.711538462 MHz
offget 9.5 dB OBW [4.182692308 '/\Hz"
30 Varkgr T [TT]T
-1-.17 dBm
834.26025¢410 MHz
[ o1 17 dbm Temp [T [T1 OHV]
WWMM -61 aenf
1l N 834.51666(G667 MHz

Temp |2 [T1 OBW]
.86 dBm
Lo 699358074 MH.
D2 -P dBm{ \‘

E-io / ¥

LA o

~-50

~-60

Center 836.6 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:08:45

26 dB Emissions &99% Occupied Bandwidth for CDMA (1*RTT, BC0) Mode, Middle

Channel
® “RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -13.23 dBm
Ref 25 dBm “Att 20 dB SWT 15 ms 835.797884615 MHz
Ooffget 6.5 dB OBW [1.28400¢000 \mz"
20 R
-0.76 dB
D1 12.6(dBm TAA2307692HH
1o W ,J"'”MM'.WK'“H"‘\'\I VM;/\J\N""’\M“M. i
TZTemp [T [T1 OW]
MAXH 4-59 denfl
Lo 835.878000000 MHz||
Temp [2 [T1 ogw]
%.81 dBm
L_10 \L 837.162000000 MHz
D2 —13.4F8m T

Ny )

-30 W i 30B

~-50

~-60

~-70

Center 836.52 MHz 300 kHz/ Span 3 MHz

Date: 26.DEC.2019 14:56:33
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26 dB Emissions &99% Occupied Bandwidth for CDMA (EV-DO, BC0) Mode, Middle

Channel
® “RBW 30 KkHz Delta 1 [T1 ]
“VBW 100 kHz -4.68 dB
Ref 25 dBm “Att 20 dB SWT 15 ms 1.439884615 MHz
offget 6.5 dB 0BW [1.27200¢000 'J\Hz"
k20 tar kg1
D1 17.2|dBm WWW‘* —6¢.86 dBm
wa T2 835.807509000 MHz
[1o Temp [T [ TT OBW]
IMAXH _42 dBm L
Lo 835.884009000 MHz|
Temp |2 [T1 Oogw]
.48 dBm
Eoo D2 -B.8 c/i m i 57156009000 it
L_20 '.'n
o Lol WMM
L L U] 308
F-40
F--50
t--60
F-70
Center 836.52 MHz 300 kHz/ Span 3 MHz

Date: 26.DEC.2019 15:17:34

PCS Band (Part 24E)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

@ “RBW 5 kHz Delta 1 [T1 ]
“VBW 10 kHz -1.19 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 314.102564101 kHz
offfet 9.§ dB OBW245. 192301602 KHz]
30 Markgr T L[TT]]
D1 24.7|dBm -1.12 dBm

=y

20 mi 879844551 GHz
< Temp |1 [T1 OBW]
MAXH T1f 19.82 dBm||
\WIZ LVL

-879878205 GHz

1o
Temp |2 [T1 OgW]
-97 dBm
1 {ak] Q Gk

o

D2 -[L.3 dBm / \
~-10

=

A N

T N

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 3.DEC.2019 22:26:48
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26 dB Emissions &99% Occupied Bandwidth for EDGE Mode

® *RBW 5 kHz Delta 1 [T1 ]
*VBW 10 kHz -1.73 dB
Ref 34.5 dBm “Att 20 dB SWT 40 ms 323.717948718 kHz
offfet 9.% dB OBI2]3 205124205 knz]
[-30 Markdr T TTT]T
-%.38 dBm

D1 20.6[dBm 1.879839744 GHz

[ Temp [ [TL OB
IMAXH _15 dBm L
.879873397 GHz|l

1o T
2 Temp |2 [T1 Oogw]
4.39 dBm
\\ﬂ 1 0126603 GH.

=

Lo i/
D2 -p.4 dBm

3DB

s )

~-60

Center 1.88 GHz 100 kHz/ Span 1 MHz

Date: 3.DEC.2019 22:37:47

AWS Band (Part 27)
26 dB Emissions &99% Occupied Bandwidth for GSM (GMSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -0.01 dB

Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.711538462 MHz
off{et 9.5 dB OBW |4.16666§667 \mz"

[~30 Varkgr T TTT(T

-7.90 dBm

1.730244231 GHz

20 D1 18.3|dBm Femp-[A—F—o8wE

}[MMVM/\\/L o dem

LVL
12 .73051¢667 GHz

p
1o 4
Temp |2 [T1 OogwW]
/ \ -28 dBm
ro 1 4683 GH,
D2 -f.7 d% \L
~-10 J " 1&
~-20 )/’/
?ég'\l\\ TAWLIWL \\'V. . ||IfA\‘k
ek N VR |

=

3DB

~-50

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:23:54
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26 dB Emissions &99% Occupied Bandwidth for HSUPA (BPSK) Mode

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.92 dB
Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.727564103 MHz
offget 9.5 dB OBW [4.182692308 '/\Hz"
30 Varkgr T [TT]T
-9.57 dBm
1.730244231 GHz
[2° o1 10 4 Temp |1 [T1 OBW]
" WWMMMWW 1-35 dBmfl
Lio B T2 1.730500641 GhHz
Temp [2 [T1 ogw]
]/ 71-68 dBm
1 4683 GH.

L \
\

W"@‘UWW%N/ \Mm«mﬁ\w

~-50

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:25:50

26 dB Emissions &99% Occupied Bandwidth for HSDPA (16QAM) Mode

@ *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.56 dB

Ref 34.5 dBm “Att 20 dB SWT 5 ms 4.711538462 MHz
offfet 9.5 dB OBV _[4-182603308 Hz]

30 Markgr T L[TT]]

-9.47 dBm

1.730244231 GHz

[2° Temp |1 [T1 OBW]

D1 16.5|dBm
_— WWW% {-84 denll

T - 730500641 GHz

10
Temp |2 [T1 OgW]
-87 dBm
Lo 1 46 GH:
D2 b 5 {i{m \1
[ .Km
A

=

F=10

e www/ \%www”m

~-60

Center 1.7326 GHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:26:43
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LTE Band 4: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 1.10 1.33
14
16QAM 1.11 1.32
QPSK 2.69 291
3.0
16QAM 2.68 2.89
QPSK 455 5.18
5.0
16QAM 452 5.18
QPSK 8.97 10.01
10.0
QPSK 13.46 15.04
15.0
16QAM 1351 14.94
QPSK 17.88 19.38
20.0
16QAM 17.95 19.45
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QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

Ref 31.5 dBm

*Att

*RBW 30 kHz
*VBW 100 kHz
20 dB SWT 15 ms

Marker 1 [T1 ]

-9

.92

1.731840385

dBm
GHz

[[30T OTT$EeC  ©-

B

OB 1=
1 [T1 ]

Deltqg

10696

o}

.23

dB

20

D1 16.2

=

.32692

077

MHz

dBm

Pk N i

Temp [T

[TT O
1

s |
.21

dBm

=

Temp |2

.731947

[T1 OB

115
]
.26

GHz

dBm

o

D2

.73304

GHz

=10

JVumV““*Jm

o,

k-40

~-50

~-60

Center 1.7325 GHz

23.DEC.2019 13

:54:08

300 kHz/

Span 3 MHz

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

[vaxH]

Date:

*RBW 30 kHz

Delta 1 [T1 ]

*VBW 100 kHz 0.20 dB
Ref 31.5 dBm *Att 20 dB SWT 15 ms 1.317307692 MHz
[30—Off$eT 6.3 UB OB—t 10576923 Mr=]|
Markgr 1 [T1]|]
-10.14 dBm
[2° 1.73183%577 GHz
D1 16.2|dBm fﬁuJ\Arvqu”vadkf\ﬂﬁﬂvhwwapw\r Temp [T [TT OgwT
A -00 dBm
L1o - LVL
1.731942308 GHz
ﬁ Temp |2 [T1 OgW]
Lo .13 dBm
1.733048077 GHz

D2

=10

L 20 WA*M}/

\‘MM“ :

v

wppﬂnvm 3DB

t-40

Center 1.7325 GHz

23.DEC.2019 13

:54:29

300 kHz/

Span 3 MHz
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QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -1.55 dB
Ref 31.5 dBm *Att 20 dB SWT 30 ms 2.911538462 MHz
[[30TOTT$EeC  ©.% UB OB —692307692Hrz]|
Markgr 1 [T1]|]
-13.25 dBm
[2° 1731043269 GHz
> old o T’)Temp 1 [T1 ogw]
MAXH s D1 12.9(dBm STV YATAT N AT, 1405 asn|
1.731153846 GHz
/ \Temp 2 [T1 ogw]
-89 dBm

o
1.733846¢154 GHz

L_10 ]
D2 -[13. lfJBm

\u
;thwﬁ/"“ww \"(\»M’\;\MN% a0

k-40

~-50

~-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 23.DEC.2019 13:57:20

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -12.53 dBm
Ref 31.5 dBm “Att 20 dB SWT 30 ms 1.731052885 GHz
[[307 OTT$EeC  ©.% UB OBW 68269230 |
Deltd 1 [T1 ]
-0.18 dB [N
[20 2.892301692 Wz
p1 13.2|dem Temp |1 [T1 OgW]
MAXH [0 - TL A\,.,/‘ A‘ W.ANA»/\ WA‘AA A T2 1-84 dBm L
1.731153846 GHz
T XTemp 2 [T1 ogw]
Lo -34 dBm

1.73383¢538 GHz

J \e

d;éﬁiﬂqJL/\ﬁ’l\r””A"i/u/J \Umﬁldd“\uﬂquﬂ\ki“’LJ\ﬁ e

k-40

~-50

~-60

Center 1.7325 GHz 600 kHz/ Span 6 MHz

Date: 23.DEC.2019 13:58:11
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QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.19 dB
Ref 31.5 dBm *Att 20 dB SWT 5 ms 5.180448718 MHz
[[30TOTT$EeC  ©.% UB OBt A-55128305t =]
Markgr 1 [T1]|]
-9.07 dBm
[2° 1.72990(372 GHz
D1 16.1)dBn i i v v el SRR (A
10 - LVL
1.730224359 GHz
/ kTemp 2 [T1 ogw]
-91 dBm

o
;/' \l 1.73477%641 GHz
D2 _b oldBm

xl.LlMl}J ‘\\ )

_20 ATV WVV“A”A“\hUbkﬂyﬂpr

k-40

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 23.DEC.2019 13:38:32

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.16 dB

Ref 31.5 dBm “Att 20 dB SWT 5 ms .180448718 MHz

4l

[[30T OTT$ET 6.9 OB OB
Markgr 1 [T1]|]
-10.35 dBm

!

519 B

20

1.72990(372 GHz
D1 15.8|dBm Temp [T LTI OgwT
VAXH 7 i “”“”bﬂﬂd\“VNA\“JK‘““”""v”\f\JZ 70 dBm
L1io - LVL
1.73024(0385 GHz
Temp |2 [T1 OBW]
-69 dBm

o
1.734759615 GHz
1
B2 - B ,"\k

VAWV FA%W

~-30

3DB

k-40

~-50

~-60

Center 1.7325 GHz 1 MHz/ Span 10 MHz

Date: 23.DEC.2019 13:37:58
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -11.72 dBm
Ref 31.5 dBm “Att 20 dB SWT 10 ms 1.727490705 GHz
[T30T OTFT$ET 6.3 OB OB —STH S emara |
Deltg 1 [T1 ]
-1.20 dB
[2° 10.013782051 WHz
Temp [1 [T1 oBW]
VAXH D1 13.4(dBm v T2 5o
Lo H s N s VM, - v
1.728012821 GHz
Temp |2 [T1 OogwW]
Lo 10.43 dBm
!/ \ 1.736987179 GHz
L-10 \1
D2 —12.7d8m \
[ W N
hmﬂva"bAfﬂfﬂ‘Af«) Nﬂur\MbM*NW«hnruym 308
F-30
-40
-50
-60
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 23.DEC.2019 13:47:15

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.67 dB
Ref 31.5 dBm “Att 20 dB SWT 10 ms 9.757371795 MHz
[T30T OTT$ET 6.9 OB OB —9TA35geTA M|
Markgr 1 [T1]|]
-11.30 dBm
[20 T.727614910 GHz
Temp |1 [T1 O8W]
D1 14 dBm mE
MAXH T1 T2
Lio e [N N PN NN LYPTY, NV V.Y me"\IJI -40 dBmf
1.728012821 GHz
Temp [2 [T1 oBw]
Lo -47 dBm
1.736981179 GHz
[-10 L
— D2 -2 dim \\
[ J\r/ \r\
3DB
Pl AaLLJVﬁA Nk}\A&WWAhNﬁﬁqu
F--30:
40
I--50:
I--60:
Center 1.7325 GHz 2 MHz/ Span 20 MHz

Date: 23.DEC.2019 13:46:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Marker 1 [T1 ]

“VBW 500 kHz -10.91 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.725052885 GHz
[T30T OTFT$ET 6.3 OB OB —61538462Hrz]|
Deltg 1 [T1 ]
-1.95 dB [l
[20 15.036534462 VMHzZ
1 PK D1 14.5|dBm —F3 ~Jemp |1 [T1 ofu]
MAXH o WMWW‘/‘Y 14.30 aenll
1.725817308 GHz|
Temp |2 [T1 OogwW]
Lo 11.05 dBm
J \ 1.73927§846 GHz
= 1
F=10——r—755 711..jlldsm I
F-20 N
W il Wlw\‘\m -
F-30
k-40
k-50
F--60
Center 1.7325 GHz 3 MHz/ Span 30 MHz

Date: 23.DEC.2019 14:00:20

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 31.5 dBm

“Att

*RBW 200 kHz

*VBW 500 kHz
20 dB SWT 2.5 ms 1

4.

Delta 1 [T1 ]

-0

.04

940384615

dB
MHz

|

[[307 OTT$EeC  ©.% UB

SE
Markg

r

—5096T
1 [T1
-1

=}

1
.25

iar

dBm

20

HE
>
x|z
i

Temp
T

=

72510
[T1 OB

962
|

GHz

D1 13.4|dBm

A AN i

.15

dBm

=y

72576
[T1 OB

231
]
.93

GHz

dBm

. /

. 73927

846

GHz

~-10
D2 -f2. BXdBm

MWW

by g

k-40

~-50

~-60

Center 1.7325 GHz

Date: 23.DEC.2019 13:59:21

3 MHz/

Span 30 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 200 kHz Delta 1 [T1 ]
*VBW 500 kHz -0.33 dB
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 19.382692308 MHz
[T30T OTFT$ET 6.3 OB OBW—7-8846T S—trz]|
Markgr 1 [T1]|]
-12.11 dBm
- [20 . 654 GHz
1 PK Jemp |1 [T1 OBW
j D1 13.2|dBm —I 4 et L 1
(s S S 1Y Y FITYOV Ry PYNET {41 denll
1.723589744 GHz
/ \Témp 2 [T1 ogw]
Lo 10.89 dBm
J/ \ 1.741474359 GHz

[

~-10 T
D2 —12.8f18m \

k-40

~-50

~-60

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 23.DEC.2019 14:02:01

3DB

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -0.58 dB
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 19.446794872 MHz
[T30T OTT$ET 6.% OB OB 7—eAB T oAe |
Markgr 1 [T1]|]
-13.45 dBm
[2° 1.72284(756 GHz
Temp |1 [T1 ogw]
sl s bl bl VY ¥ Y Y PNV = .Y PV T WP i 7o dem
1.723589744 GHz
] Temp |2 [T1 08wl
Lo -86_dBm
J \ 1.741538462 GHz

~-10 \_L
D2 -[13. S;dBm

§

N !
e W’“W%W

3DB

k-40

~-50

~-60

Center 1.7325 GHz 4 MHz/ Span 40 MHz

Date: 23.DEC.2019 14:01:15

FCC Part 27, FCC Part 22H/24E

Page 49 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

LTE Band 5: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)

QPSK 1.10 1.30

14
16QAM 111 1.32
QPSK 2.68 287

3.0
QPSK 4.54 5.22

5.0
16QAM 452 5.15
QPSK 8.97 9.89

10.0
16QAM 8.97 9.86

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

QPSK (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

=
)

Date:

*RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -0.48 dB
Ref 31.5 dBm *Att 20 dB SWT 15 ms 1.302884615 MHz

|

H

[[307 OTT$EeC  ©.% UB OB —1099615 i’
Markgr 1 [T1

-9.08 dBm

835.8567 69 MHz

D1 16.6|dBm - SPLNTAY YNy Temp [T [T1 OBW]
1(.66 dBm
k1o LV

K 835.94711%385 MHz

=

20

e

Temp |2 [T1 OgW]
Lo .51 dBm

837.048076923 MHz
1
E-1o D2 -b.4 dpy .

\
AUl | iy Wpgptea o

k-40

~-50

~-60

Center 836.5 MHz 300 kHz/ Span 3 MHz

23.DEC.2019 14:15:42

16-QAM (1.4 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

@

=
)

Date:

*RBW 30 kHz Delta 1 [T1 ]
*VBW 100 kHz -2.09 dB
Ref 31.5 dBm *Att 20 dB SWT 15 ms 1.322115385 MHz
[30—Off$eT 6.3 UB OBt t-to576¢23 =]
Markgr 1 [T1]|]
-9.78 dem|{IEM
20 835.83750(000 WHz
D1 15.8|dBm WWM remp [T LTI OgwWT
Lo L 4 -35 demf
835.942307692 MHz
R Temp |2 [T1 OgW]
Lo 1.82 dBm

§/ \ﬂ 837.04807¢923 MHz
ba ho o o
\%1” 3DB
P M A
I

v A4
k-a0
-50
-60
Center 836.5 MHz 300 kHz/ Span 3 MHz

23.DEC.2019 14:14:02

FCC Part 27, FCC Part 22H/24E

Report No.: RGMA191128001-00D
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 30 kHz

Marker 1 [T1 ]

“VBW 100 kHz -8.53 dBm
Ref 31.5 dBm “Att 20 dB SWT 30 ms 835.075000000 MHz
[T30T OTFT$ET 6.3 OB OB —68269330 ]|
Deltg 1 [T1 ]
-3.46 dB
[20 2,860 59 WHz
D1 15.3|dBm —Femp—FF—o
Lo 7 TV QU I S v .52 dem
835.163461538 MHz
/ \Temp 2 [T1 Ogw]
Lo 10.11 dBm
846153846 MHz

\ sd7.

3DB

~-50

~-60

Center 836.5 MHz

Date: 23.DEC.2019 14:10:41

600 kHz/

Span 6 MHz

16-QAM (3.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

Ref 31.5 dBm

*RBW 30 kHz
*VBW 100 kHz

“Att 20 dB SWT 30 ms

Delta 1 [T1 ]
-2.63

N

.898076923

dB
MHz

[[307 OTT$EeC  ©.% UB

20

SE
Markgr

—682697

1 [T1
-13

O

1
.03

dBm

HE
>
x|z
i

D1 13.2|dBm

=3
Temp |1

[

.065384

[T1 OB

615
|

MHz

A\

VLI D pron M e

T2

44

dBm

-163461

[T1 OB

538
W]
-68

MHz

dBm

1
|

-84615:

846

MHz

~-10
D2 -12.8 [dBm|

3DB

F-30 M

k-40

~-50

~-60

Center 836.5 MHz

Date: 23.DEC.2019 14:09:55

600 kHz/

Span 6 MHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -0.39 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 5.217948718 MHz
[T30T OTFT$ET 6.3 OB OBW—4-535 Aoz
Markgr 1 [T1]|]
-9.89 dBm
[20 843.801029641 VMAz
D1 16.1fdBm o R KA TEmP [T TTT 05T
10 ;;AL N\IZ 11.06 demfl
8344.240384615 MHz||
Temp [2 [T1 OW]
Lo -25 dBm
838.775641026 MHz
1
=10 D2 _b_oYdBm \
F--20
308
30 Pk mu'r"‘-lu'
F--40:
F--50:
I--60:
Center 836.5 MHz 1 MHz/ Span 10 MHz

Date: 23.DEC.2019 14:06:52

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz

Delta 1 [T1 ]

*VBW 300 kHz -1.93 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 5.153846154 MHz
[T30T OTT$ET 6.9 OB OB —2-519 so—MHZ]|
Markgr 1 [T1]|]
-9.09 dBm
[20 593.923074923 Wz
D1 15.5|dBm —
- p{t—fFognt
VAXH WWWW«WWM@z 06 dBm
10 LvL
834.240384615 MHz
Temp [2 [T1 oBw]
Lo -71 dBm
838.759614385 MHz
1
10: D *Lu}j} T \
F--20

mwdl

3DB

~-50

~-60

Center 836.5 MHz

Date: 23.DEC.2019 14:07:40

1 MHz/

Span 10 MHz

FCC Part 27, FCC Part 22H

[24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz
*VBW 300 kHz

Ref 31.5 dBm *Att 20 dB SWT 10 ms

Delta 1 [T1 ]

©

0

.88

-891025641

[[30TOTT$EeC  ©.% UB

OBt
Markg

T

-17

97 7%
1 [T1(]

.30

dBm

831.
Temp

538461538

[T1 OBw]

MHz

D1 13.5|dBm
IMAXH -
=4 ey

.88

dBm

|

832.
Temp

01282(513

[T1 OBW]

1

=19

MHz

dBm

. j

\¢

840.

987179487

MHz

~-10
D2 712,?d8m
1

}

L

\

3DB

~-50

~-60

Center 836.5 MHz

Date: 23.DEC.2019 14:04:37

2 MHz/

Span 20 MHz

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 100 kHz
*VBW 300 kHz

Ref 31.5 dBm “Att 20 dB SWT 10 ms

Delta 1 [T1 ]

-1

-14

9.858974359

dB
MHz

[[307 OTT$EeC  ©.% UB

SE
Markg

r

—7435:
1 [T1
-13

74

1
.62

dBm

20

HE
>
x|z
i

D1 12.4|dBm =S

TzTemp

3

1.

1

602564
[T1 OB

103
]

MHz

anh il
-

IR RNV LY

2T

aBm

\ Temp

83

2.

01282
[T1 OB
1

513
W]
-65

MHz

dBm

. :

98717

487

MHz

~-10
D2 -[13. BZdBm

~-20 /
L

3DB

A

k-40

~-50

~-60

Center 836.5 MHz

Date: 23.DEC.2019 14:05:52

2 MHz/

Span 20 MHz
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

LTE Band 7: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 4.54 5.27
5.0
16QAM 4.56 5.43
QPSK 9.01 10.12
10.0
16QAM 8.97 9.77
QPSK 1351 15.09
15.0
16QAM 13.46 15.00
QPSK 17.95 19.21
20.0
16QAM 17.95 19.34
FCC Part 27, FCC Part 22H/24E Page 55 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.99 dB
Ref 31.5 dBm *Att 20 dB SWT 5 ms 5.272435897 MHz
[[30TOTT$EeC  ©.% UB oBt—lA-S#000go00 =]
Markgr 1 [T1|]
-10.65 dBm
[2° 2532379744 GHZ
D1 15 dim P11 FF1ogw}

.00 dBm
.53272(Q000 GHz

7]
10
/ \Temp 2 [T1 ogw]
1(0.40 dBm
i/

N

o
2.53726(0000 GHz
1

F=10: D> =K1 ABm ‘_\\
20 ™| 'mﬁ V\W\—
\/r/ " k'l\,v\-" 3DB

k-40

~-50

~-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 13.MAR.2020 00:22:26

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -0.49 dB

Ref 31.5 dBm “Att 20 dB SWT 5 ms .432692308 MHz

4l

!

[[307 OTT$EeC  ©.% UB OBW —56000¢000MH:
Markgr 1 [T1]|]

-11.37 dBm

20

2.532379744 Gz
1 PK] T 1_[T1 _ORwy
D1 14.5|dBm Snp
MAXH Tﬁg”wwth«JV\f*”v‘v~*VvdLvatqhv\J\fW\{2 .27 dBm
=10 LvL
2.53272(000 GHz
Temp |2 [T1 ogw]
-79 dBm

o
2.53728(0000 GHz
1 1

=10 7 7i};5 dBm =
L AN

~-30

k-40

~-50

~-60

Center 2.535 GHz 1 MHz/ Span 10 MHz

Date: 13.MAR.2020 00:25:37
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.00 dB
Ref 31.5 dBm “Att 20 dB SWT 10 ms 10.121794872 MHz
[T30T OTFT$ET 6.3 OB OB—9— 0062256 ]|
Markgr 1 [T1]|]
-13.04 dBm
[20 5.52008/179 GHZ
Temp [1 [T1 oBW]
s D1 12.1|dBm S T Foarem|
hd A Rl 2.530512821 GHz
Temp |2 [T1 OogwW]

4.91 dBm

o
/ K 2.539519231 GHz
1

:::: D2 713.€fd8m \‘Tl,
ol k]

k-40

~-50

~-60

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 23.DEC.2019 14:24:09

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -12.09 dBm
Ref 31.5 dBm “Att 20 dB SWT 10 ms 2.530115385 GHz
[T30T OTT$ET 6.9 OB OB —e7A35ge7AMHZ]|
Deltd 1 [T1 ]
-1.63 dB
[20 9.76923(769 Wz
Temp |1 [T1 08wl
AT D1 13.4|dBm — E!
Lio e PP " f'vvv"‘/L‘"A A -o7 den
2.530514821 GHz
r \Temp 2 [T1 OBW]
Lo -36 _dBm
J/ g‘ 2.539481179 GHz

~-10
D2 -f2. B/dBm ‘i\

k-40

~-50

~-60

Center 2.535 GHz 2 MHz/ Span 20 MHz

Date: 23.DEC.2019 14:23:18
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Marker 1 [T1 ]

“VBW 500 kHz -12.08 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.527535256 GHz
T30 OTT$ET o aB OB ~S096T S—trz]|
Deltg 1 [T1 ]
-4.36 dB
[20 15.092944718 WAz
o1 154 |dem Temp [1 [T1 oBW]
[vaxr] -
Lo i i AP A T2 -20 demj
2.528311308 GHz
Temp |2 [T1 08wl
Lo -93 dBm
J \ 2.541826923 GHz
-10 -
D2 -12.Tdam K‘
F-20 wqd
Ww/ RERCL YO B
;JKJ: T It
_BQAL
I--40
I--50
I--60
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 23.DEC.2019 14:25:43

16-QAM (15.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

*RBW 200 kHz

Marker 1 [T1 ]

“VBW 500 kHz -13.58 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.527583333 GHz
[T30T OTT$ET 6.9 OB OB —ABTSSHAT: tara |
Deltd 1 [T1 ]
.01 dB [|IEM
[20 14.996794872 Wiz
Temp |1 [T1 ogw]
VAXH D1 12.8|dB
Lo S 1 ikt ol i gl NAAATZ .96 dbm|
2.528311308 GHz
Temp |2 [T1 OBW]
Lo -41 dBm
/ 2.541774846 GHz
F-10 T
D2 —13.77d8m ﬂ
N
Mﬂl’/ MWM 308
W%WW
k-40
F-50
F-60
Center 2.535 GHz 3 MHz/ Span 30 MHz
Date: 23.DEC.2019 14:26:45
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

QPSK (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Delta 1 [T1 ]
“VBW 500 kHz -1.62 dB
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 19.214743590 MHz
[T30T OTFT$ET 6.3 OB OB 7948 T oA HrH=]|
Markgr 1 [T1]|]
-12.22 dBm
[20 5 .525506410 GHZ
Temp [1 [T1 oBW]
s DL 12.3|dBm — IR WLV P s —ooden|
T‘M‘D:" e | 2.526089744 GHz
XTemp 2 [T1 Ogw]
Lo 1.42 dBm
\ 2.544038462 GHz

-10 f T
D2 —13.7’ﬁ8m

k-40

~-50

~-60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 23.DEC.2019 14:28:03

16-QAM (20.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -13.17 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.525442308 GHz
[T30T OTT$ET 6.% OB OB 7—eAB T oAe |
Deltd 1 [T1 ]
-1.18 dB
[20 19.342944718 Wiz
Temp |1 [T1 ogw]
e Lio D1 12 dim T " TR I M= ) - AT dbm LVL
PATLTRA AT AR 2.526084744 GHz
7*‘ Temp |2 [T1 08wl
Lo 1.76 dBm
J \ 2.544038462 GHz
F-10 T
D2 -fl4 d7iw X

= T

k-40

~-50

~-60

Center 2.535 GHz 4 MHz/ Span 40 MHz

Date: 23.DEC.2019 14:29:27
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

LTE Band 17: (Middle Channel)

Bandwidth 99% Occupied 26 dB Emission
(MHz) Modulation Bandwidth Bandwidth
(MHz) (MHz)
QPSK 454 5.10
5.0
16QAM 452 5.10
QPSK 8.91 9.84
10.0
16QAM 8.91 9.78

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

QPSK (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.48 dB

Ref 31.5 dBm *Att 20 dB SWT 5 ms -102564103 MHz

4

[[30TOTT$EeC  ©.% UB OBW—4-535 ATOMH:
Markgr 1 [T1]|]

-6.89 dBm

[20 707. 44871949 WAz

D1 16.6|dBm J&w oI W«ggemp 1 [T1 OBW]

10 .44 dBm

10
7Q7.740384615 MHz
Temp |2 [T1 Oogw]

19.73 dBm

O
?) \\ 712.275641026 MHz
1
=10 D2 4./dBm \

f
=

k-40

~-50

~-60

Center 710 MHz 1 MHz/ Span 10 MHz

Date: 23.DEC.2019 14:49:25

16-QAM (5.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® “RBW 100 kHz Delta 1 [T1 ]
“VBW 300 kHz -1.63 dB
Ref 31.5 dBm “Att 20 dB SWT 5 ms 5.102564103 MHz
[T30T OTT$ET 6.9 OB OB —2-519 so—MHZ]|
Markgr 1 [T1]|]
-8§.45 dBm
- [20 o1 16.0lamm 7(7.44871{949 Wnz
1 Pl - Temp [1 [T1 OBW
VAXH WMMMMMM\QZ pitr 716 d4Bm
10 LvL
747.740384615 MHz
/ \Temp 2 [T1 OBwW]
-57 dBm

o
712.25961%385 MHz
1
D2 4 fdBm

WV PR o

k-40

~-50

~-60

Center 710 MHz 1 MHz/ Span 10 MHz

Date: 23.DEC.2019 14:48:51
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Bay Area Compliance Laboratories Corp. (Shenzhen)

QPSK (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

® *RBW 100 kHz Delta 1 [T1 ]
*VBW 300 kHz -1.61 dB
Ref 31.5 dBm “Att 20 dB SWT 10 ms 9.839743590 MHz
T30 OTT$ET o aB OB 910 A=
Markgr 1 [T1]|]
-11.41 dBm
[2° 705064104564 WAz
o1 154 |dem Temp [1 [T1 oBW]
[maxH| - T
1o . .i‘;.M»J\NWWM“MM“"AW\AM‘!\l v -84 dBm "
7Q05.544871795 MHz
Temp |2 [T1 OBW]
Lo -86_dBm
j \ 714_.455124205 MHz
1
=-10 \{1
D2 —12.deBm \
F-20
Mol ijﬂ \h 3DB
L_30 VMMVUJI‘.W/AII
=40
=50
-60
Center 710 MHz 2 MHz/ Span 20 MHz
Date: 23.DEC.2019 14:51:29

16-QAM (10.0 MHz) - 26 dB Bandwidth & 99% Occupied Bandwidth, Middle channel

®

HE
>
x|z
i

Date:

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -13.02 dBm
Ref 31.5 dBm “Att 20 dB SWT 10 ms 705.096153846 MHz
[[307 OTT$EeC  ©.% UB OBW —oto25dAto—rHz]|

Deltg 1 [T1 ]
-1.04 dB
[2° 9775641026 WHZ
TZTemp 1 [T1 ogw]

D1 12.7|dBm
(o T2l ok tiin AN g s L -93 denjl, |,
) 7d5.544871795 MHz

Temp |2 [T1 OBW]

Lo 10.32 dBm
/ \‘ 714.455128205 MHz
1

F-10 tr
D2 -3 iim *L
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F--30 \; _mk\w“w
k-a0
-50
t-60
Center 710 MHz 2 MHz/ Span 20 MHz
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FCC §2.1051, §22.917(a) & §24.238(a); §27.53 - SPURIOUS EMISSIONS AT
ANTENNA TERMINALS

Applicable Standard

FCC 8§2.1051, §22.917(a) and §24.238(a) and §27.53.

The spectrum was to be investigated to the tenth harmonics of the highest fundamental frequency as
specified in § 2.1051.

Test Procedure

The RF output of the transceiver was connected to a spectrum analyzer and simulator through appropriate

attenuation. The resolution bandwidth of the spectrum analyzer was set at LMHz. Sufficient scans were
taken to show any out of band emissions up to 10™ harmonic.

EUT Splitter Signal Analyzer

|

CMWS500/CMU200

Test Data

Environmental Conditions

Temperature: 24~25 C
Relative Humidity: 50~52 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by Leo Huang and George Zhong from 2019-12-03 to 2019-12-26.
Test result: Compliance.
EUT operation mode: transmitting

Please refer to the following plots.
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Cellular Band (Part 22H)
30 MHz - 1 GHz (GSM Mode)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.48 dBm
Ref 34.5 dBm “ ALt 20 dB SWT 100 ms 445 .048076923 MHz
offfet 9.3 dB |
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[20
N
LVL
=10
O
=10
D1 -13 ¢Bm
=20
3DB
Fundamental test
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1
L 40 >
=50
=60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 3.DEC.2019 22:20:36

1 GHz - 10 GHz (GSM Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -18.85 dBm

Ref 34.5 dBm “Att 20 dB SWT 55 ms 2.500000000 GHz

offfet 9.3 dB |
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x|z
i
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N
o

LvL

o
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_ |
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FCC Part 27, FCC Part 22H/24E Page 64 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

30 MHz — 1 GHz CDMA (1*RTT BC 0) Mode, Middle channel

<§§> “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -51.16 dBm
Ref 25 dBm “Att 20 dB SWT 100 ms 480.080000000 MHz
offfet 6.5 dB "
=20
1o
MAXH y\
LvL
O
=-10
D1 -13 diBm
= -20
[-30 3DB
Fundamental test
F-40
50 -
INEPIVERN WUTINSN AU ATYOVY. AW NS TSGEUN P NS YWY BV [ SR S SO
=60
=70
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 26.DEC.2019 15:00:37

1 GHz - 10 GHz CDMA (1*RTT BC 0) Mode, Middle channel

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -45.15 dBm

Ref 25 dBm “Att 20 dB SWT 55 ms 1.666000000 GHz

—-10

D1 -13 ¢iBm

3DB

--40

—-70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 26.DEC.2019 15:01:10
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Report No.: RGMA191128001-00D

30 MHz - 1 GHz CDMA (EV-DO, BC0) Mode, Middle channel

@

Ref 25 dBm

* ALt

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1

-51.02 dBm
251.160000000 MHz

1

offget 6.4
—20

!

[ PK

D1 -13

Bm

—-70

Start 30 MHz

Date: 26.DEC.2019 15:14:49

97 MHz/

Stop 1 GHz

LvVL

Fundamental test

1 GHz - 10 GHz CDMA (EV-DO, BC0) Mode, Middle channel

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -35.42 dBm
Ref 25 dBm “Att 20 dB SWT 55 ms 2.512000000 GHz
offfet 6.5 dB "
—20
10
—0-
—-10
D1 -13 d¢iBm
—-20
—-30
1
-40
_ A FYNY V(] A
AN W A W A WA AT AT W ATV Sy~
—-60
—-70
Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 26.DEC.2019 15:14:22

3DB
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30 MHz - 1 GHz (WCDMA Mode)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.24 dBm
Ref 34.5 dBm “Att 20 dB SWT 100 ms 77.256410256 MHz
offfet 9.4 dB |
30
[2°
LVL
1o
I
~-10
D1 -13 ¢iBm
~-20
3DB
~-30
1

Fundamental test

f--40F
TR PR ATV FOSRIN T TSPV U] FERTNA ORI IRRY NAON WL VO O

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 16.DEC.2019 21:15:54

1 GHz - 10 GHz (WCDMA Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -36.31 dBm
Ref 34.5 dBm *Att 20 dB SWT 55 ms 1.677884615 GHz
offfet 9.3 dB |
30
2
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10
Fo
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20
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1
o]
ISRV I ISEWVXY 1LV S ST T SISV FTR N TPV BT (RN
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Start 1 GHz 900 MHz/ Stop 10 GHz
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PCS Band (Part 24E)

Ref

34

-5 dBm

30 MHz — 1 GHz (GSM Mode)

*Att 20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-41.29 dBm
898.958333333 MHz
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et 9.3

dB

!

2

o

D1 -13

Bm

t-40

~-60

Start 30 MHz

Date: 3.DEC.2019 22:24:53

Ref

34

-5 dBm

97 MHz/

Stop 1 GHz

1 GHz - 2 GHz (GSM Mode)

*Att 20 dB

“RBW 1 MHz
*VBW 3 MHz
SWT 2.5 ms

Marker 1 [T1 ]
-37.37 dBm
1.865384615 GHz
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et 9.3
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|

o

D1 -13

~-30
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Ak,

1 oA, AN frshibor

~-50

~-60

Start 1 GHz

Date: 3.DEC.2019 22:24:07

100 MHz/

Stop 2 GHz

LvVL

LvVL

Fundamental test
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2 GHz - 20 GHz (GSM Mode)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -39.00 dBm
Ref 34.5 dBm “ ALt 20 dB SWT 105 ms 7.509615385 GHz
offfet 9.4 dB |
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1 PKRES
IMAXH
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O
=10
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T
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=50
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Date: 3.DEC.2019 22:24:35
AWS Band (Part 27)
30 MHz — 1 GHz (WCDMA Mode)
® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -40.90 dBm
Ref 34.5 dBm “ ALt 20 dB SWT 100 ms 819.679487179 MHz
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O
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1 GHz - 2 GHz (WCDMA Mode)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -40.73 dBm

Ref 34.5 dBm *Att 20 dB SWT 2.5 ms 1.814102564 GHz

offfet 9.3 dB |
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2

LvVL

o

D1 -13 ¢iBm

F-30 \ Fundamental test
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Date: 16.DEC.2019 21:20:08

2 GHz - 20 GHz (WCDMA Mode)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -29.14 dBm
Ref 34.5 dBm “Att 20 dB SWT 105 ms 3.413461538 GHz
offfet 9.4 dB |
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LTE Band 4:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)
® *RBW 100 kHz Marker 1 [T1 ]

“VBW 300 kHz -43.44 dBm
Ref 32 dBm “Att 20 dB SWT 100 ms 869.423076923 MHz
=30 F Tt 7 B 1
=20
1o LVL
o
=10

D1 -13 ¢iBm
=20
3DB

-30
k_40 -
A Aol A A I AP il i i L s s
=50
=60
Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.DEC.2019 23:07:51

1 GHz - 2 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]

“VBW 3 MHz -43.36 dBm
Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.506410256 GHz
30 f t 75 i
20
10 LVL
o
~-10
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~-20
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2 GHz - 20 GHz (1.4 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -23.18 dBm
Ref 32 dBm “Att 20 dB SWT 105 ms 3.442307692 GHz
=30 F t 7 B 1
20
1o LVL
O
=10
D1 -13 diBm
L _p0—2
3DB
=30
L_40 .
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Date: 17.DEC.2019 23:17:03
.
30 MHz - 1 GHz (3.0 MHz, Middle Channel)
@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -44 .11 dBm
Ref 32 dBm “Att 20 dB SWT 100 ms 345.560897436 MHz
30 + B 1
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1 P
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O
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= -20
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=50
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97 MHz/ Stop 1 GHz
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1 GHz - 2 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -43.52 dBm
Ref 32 dBm “Att 20 dB SWT 2.5 ms 1.391025641 GHz
30 t B 1
=20
MAXH
=10 LVL
0
=10
D1 -13 diBm
=-20:
[ DB
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J \ Fundamental test
-40 -~ \h
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2 GHz - 20 GHz (3.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -27.55 dBm

Ref 32 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
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Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 17.DEC.2019 23:16:47
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -44.28 dBm

Ref 32 dBm *Att 20 dB SWT 100 ms 922.275641026 MHz
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Date: 17.DEC.2019 23:08:57

1 GHz - 2 GHz (5.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.49 dBm
Ref 32 dBm “Att 20 dB SWT 2.5 ms 1.645833333 GHz
F30 + B 1
20
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O
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f \ Fundamental test
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2 GHz - 20 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -29.42 dBm

Ref 32 dBm *Att 20 dB SWT 105 ms 3.471153846 GHz

=
)

I

D1 -13 ¢iBm

~-30

~-60

Start 2 GHz 1.8 GHz/ Stop 20 GHz

Date: 17.DEC.2019 23:16:31

30 MHz - 1 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.13 dBm

Ref 32 dBm *Att 20 dB SWT 100 ms 930.048076923 MHz
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1 GHz - 2 GHz (10.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.43 dBm
Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.204487179 GHz
30 F t 7 B 1
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Fundamental test
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2 GHz - 20 GHz (10.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -30.24 dBm

Ref 32 dBm *Att 20 dB SWT 105 ms 3.471153846 GHz
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30 MHz - 1 GHz (15.0 MHz, Middle Channel)

® “RBW 100 kHz
“VBW 300 kHz

Ref 32 dBm *Att 20 dB SWT 100 ms

Marker 1 [T1 ]

-44.16 dBm

906.730769231 MHz
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Start 30 MHz 97 MHz/

Date: 17.DEC.2019 23:09:22

Stop 1 GHz

1 GHz - 2 GHz (15.0 MHz, Middle Channel)
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-43.95 dBm
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2 GHz - 20 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -32.44 dBm

Ref 32 dBm *Att 20 dB SWT 105 ms 3.471153846 GHz
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Start 2 GHz 1.8 GHz/ Stop 20 GHz
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30 MHz - 1 GHz (20.0 MHz, Middle Channel)

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.88 dBm
Ref 32 dBm “Att 20 dB SWT 100 ms 87.516025641 MHz
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1 GHz - 2 GHz (20.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.13 dBm
Ref 32 dBm *Att 20 dB SWT 2.5 ms 1.448076923 GHz
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2 GHz - 20 GHz (20.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -31.25 dBm

Ref 32 dBm *Att 20 dB SWT 105 ms 3.442307692 GHz
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LTE Band 5:
30 MHz - 1 GHz (1.4 MHz, Middle Channel)

® *RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.11 dBm
Ref 32 dBm “Att 20 dB SWT 100 ms 698.429487179 MHz
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.
1 GHz - 10 GHz (1.4 MHz, Middle Channel)
@ “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -28.72 dBm
Ref 32 dBm “Att 20 dB SWT 55 ms 1.663461538 GHz
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30 MHz - 1 GHz (3.0 MHz, Middle Channel)

@ “RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -42.95 dBm
Ref 32 dBm “Att 20 dB SWT 100 ms 198.195512821 MHz
F30 + & 1
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( ‘ Fundamental test
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1 GHz - 10 GHz (3.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -30.30 dBm

Ref 32 dBm *Att 20 dB SWT 55 ms 1.663461538 GHz
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30 MHz - 1 GHz (5.0 MHz, Middle Channel)

Ref 32 dBm

*Att 20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 100 ms

Marker 1 [T1 ]
-43.37 dBm
136.016025641 MHz
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1 GHz - 10 GHz (5.0 MHz, Middle Channel)
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Fundamental test
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30 MHz - 1 GHz (10.0 MHz, Middle Channel)

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -43.31 dBm

Ref 32 dBm *Att 20 dB SWT 100 ms 142.233974359 MHz

1

LvVL

I

~-10
D1 -13 ¢iBm

f Fundamental test

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.DEC.2019 22:55:56

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

® *RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -37.57 dBm

Ref 32 dBm *Att 20 dB SWT 55 ms 1.663461538 GHz

20

B

o

D1 -13 ¢iBm

3DB

~-60

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 17.DEC.2019 22:55:25
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA191128001-00D

LTE Band 7:
30 MHz - 1 GHz (5.0 MHz, Middle Channel)

<§§> “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -30.13 dBm

Ref 32 dBm *Att 20 dB SWT 100 ms 221.201923077 MHz

30 F t 7 B 1

LA

I

~-10

D1 -25 LBm 3DB

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.DEC.2019 23:04:47

1 GHz - 3.0 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -43.13 dBm
Ref 32 dBm “Att 20 dB SWT 5 ms 1.858974359 GHz
30 ot B 1
[ A]
20
1 PK]
v
Lo LVL
Fo
F-10
20
D1 -25 diBm 308

!
20 |
L 40 1 M )

Start 1 GHz 200 MHz/ Stop 3 GHz

Date: 17.DEC.2019 23:02:59

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

3.0 GHz - 26.5 GHz (5.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -41.92 dBm

Ref 32 dBm *Att 20 dB SWT 140 ms 22.545673077 GHz

=
)

I

D1 -25 ¢iBm 308

~-30

~-60

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 17.DEC.2019 23:03:40

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -32.49 dBm

Ref 32 dBm *Att 20 dB SWT 100 ms 222.756410256 MHz

20

=
)

Lio LVL

I

~-20

D1 -25 ¢iBm 308

o ILIVPRRIE YN SRV koA A

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.DEC.2019 23:05:10
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

1 GHz - 3 GHz (10.0 MHz, Middle Channel)

Ref 32 dBm

*Att 20 dB

“RBW 1
*VBW 3
SWT 5

MHz
MHz
ms

Marker 1 [T1 ]
-42.04 dBm
2.785256410 GHz

1

LvVL

™

I

~-10

D1 -25 d¢Bm

|
e

A

sk, A}
A

Fupb AN
A o)

AN
\a

~-60

Start 1 GHz

Date: 17.DEC.2019 23:02:21

200 MHz/

Stop 3 GHz

3 GHz - 26.5 GHz (10.0 MHz, Middle Channel)

*Att 20 dB

*RBW 1
*VBW 3

MHz
MHz

SWT 140 ms

Marker 1 [T1 ]
-41.60 dBm
26.387019231 GHz

20

B

o

D1 -25 ¢iBm

3DB

VAAL il

ML Aot

~-60

Start 3 GHz

Date: 17.DEC.2019 23:03:55

2.35 GHz/

Stop 26.5 GHz

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

®

>
<

HE
)

T

Date:

Date:

30 MHz - 1 GHz (15.0 MHz, Middle Channel)

“RBW 100 kHz
“VBW 300 kHz

32 dBm *Att 20 dB SWT 100 ms

Marker 1

[m1 1
-32.71 dBm

221.201923077 MHz

I

D1 -25 ¢Bm

~-30

i

Lo

,Mﬂﬂdu

bt A A
WAV WY

VLI.AWI_ W

R Al

~-60

Start 30 MHz 97 MHz/

17.DEC.2019 23:05:23

Stop 1 GHz

1 GHz - 3 GHz (15.0 MHz, Middle Channel)

“RBW 1 MHz
*VBW 3 MHz

32 dBm *Att 20 dB SWT 5 ms

Marker 1

[m1 1
-43.41 dBm
2.275641026 GHz

1

20

1o

I

~-10

~-20

D1 -25

i——-__
]

Start 1 GHz 200 MHz/

17.DEC.2019 23:01:54

Stop 3 GHz

LvVL

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

3 GHz - 26.5 GHz (15.0 MHz, Middle Channel)

® “RBW 1 MHz Marker 1 [T1 ]
“VBW 3 MHz -42.36 dBm

Ref 32 dBm *Att 20 dB SWT 140 ms 25.972756410 GHz

=
)

I

D1 -25 ¢iBm 308

~-30

~-60

Start 3 GHz 2.35 GHz/ Stop 26.5 GHz

Date: 17.DEC.2019 23:04:06

30 MHz - 1 GHz (20.0 MHz, Middle Channel)

@ “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -35.06 dBm

Ref 32 dBm *Att 20 dB SWT 100 ms 219.647435897 MHz

30 F t 7 B 1

o

~-10

D1 -25 diBm 3DB

]

I::_ﬂg.hw LMh,u' IR TR NS YPNTY YIS FR08 (V)Y WYY VLYY SRPRYEY Y N WTRT,

~-50

~-60

Start 30 MHz 97 MHz/ Stop 1 GHz

Date: 17.DEC.2019 23:05:38
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

1 GHz - 3 GHz (20.0 MHz, Middle Channel)

@ “RBW 1 MHz Marker 1 [T1 ]
*VBW 3 MHz -42.35 dBm
Ref 32 dBm *Att 20 dB SWT 5 ms 2.442307692 GHz
30 t B 1
20
1 P
MAXH
Lio LVL
‘\
o
F-10
F-20 \
D1 -25 ¢iBm ] l DB
-30 ( w
L_40 1
AYTCTRTHN VO KON PPTVRT G, BN T Y oY P W\LWM o L
-50
-60
Start 1 GHz 200 MHz/ Stop 3 GHz
Date: 17.DEC.2019 23:01:27

3 GHz - 26.5 GHz (20.0 MHz, Middle Channel)

*RBW 1 MHz
*VBW 3 MHz
SWT 140 ms

*Att 20 dB

Marker 1 [T1 ]
-41.95 dBm
25.822115385 GHz

20

B

o

D1 -25 ¢iBm

3DB

WY VU PPN E WE RTPIV I YR WY PR AW WYL PNee

~-60

Start 3 GHz

Date: 17.DEC.2019 23:04:16

2.35 GHz/

Stop 26.5 GHz

Fundamental test
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

LTE Band 17:

@

HE
)

>
<
=

Date:

B

Date:

30 MHz - 1.0 GHz (5.0 MHz, Middle Channel)

“RBW 100 kHz
“VBW 300 kHz

Marker 1

[m1 1
-43.54 dBm

Ref 32 dBm “Att 20 dB SWT 100 ms 150.317307692 MHz
=30 t B
=20
=10
0
=10
D1 -13 {iBm
=-20:
=-30: \
=-40: 3
WWMWMMW\W\ AR UAR S MJ LJWA.M«UAMMMM
=-50:
=-60:

Start 30 MHz

17.DEC.2019 23:23:13

97 MHz/

Stop 1 GHz

1 GHz - 10GHz (5 MHz, Middle Channel)

32 dBm *Att 20 dB

*RBW 1 MHz
*VBW 3 MHz
SWT 55 ms

Marker 1 [T1 ]
-36.58 dBm

1.418269231 GHz

20

o

D1 -13

~-60

3DB

Start 1 GHz

17.DEC.2019 23:20:37

900 MHz/

Stop 10 GHz

Fundamental test

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

30 MHz - 1.0 GHz (10.0 MHz, Middle Channel)

*RBW 100 kHz
*VBW 300 kHz
20 dB SWT 100 ms

Ref 32 dBm

*Att

Marker 1 [T1 ]
-43.47 dBm
100.573717949 MHz

1

LvVL

I

N

~-10
D1 -13

Bm

3DB

} \undamental test

-40—=

Mgl
WY

~-60

Start 30 MHz

Date: 17.DEC.2019 23:22:37

97 MHz/

Stop 1 GHz

1 GHz - 10 GHz (10.0 MHz, Middle Channel)

“RBW 1 MHz
“VBW 3 MHz
20 dB SWT 55 ms

*Att

Marker 1 [T1 ]
-38.36 dBm
1.418269231 GHz

20

=
)

10

I

Bm

D1 -13

~-20

~-30

1

V_MI
ALl

il

I AN WAl

~-50

~-60

Start 1 GHz

Date: 17.DEC.2019 23

122:03

900 MHz/

Stop 10 GHz

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

FCC § 2.1053; § 22.917 (a);§ 24.238 (a); §27.53 SPURIOUS RADIATED
EMISSIONS

Applicable Standard
FCC § 2.1053, §22.917(a) and § 24.238(a) and § 27.53

Test Procedure

The transmitter was placed on a wooden turntable, and it was transmitting into a non-radiating load which
was also placed on the turntable.

The measurement antenna was placed at a distance of 3 meters from the EUT. During the tests, the
receiving antenna height and polarization as well as EUT azimuth were varied in order to identify the
maximum level of emissions from the EUT. The test was performed by placing the EUT on 3-orthogonal
axis.

The frequency range up to tenth harmonic of the fundamental frequency was investigated.

Test Data

Environmental Conditions

Temperature: 24~25C
Relative Humidity: 50~52 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by Charlie Cha and Zero Yan from 2019-12-07 to 2020-01-03
EUT operation mode: Transmitting
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

Pre-scan with Low, Middle and High channel, the worst case as below:

30 MHz ~ 10 GHz:

Cellular Band (Part 22H)

. Rx Antenna Substituted FCC Part 22H
Frequency ﬁzﬁiv;f ’ Tlg:t?:) : . Cable | Antenna A})Jse(:,l;te .. .
OHD | (amuvy | Degree | Tom | Gavy | capey | Loss | Gain | @Bm) | e |
(dB) | (dBd/dBi)
GSM Mode, middle channel
316.8 34.26 296 1.0 H -67.2 0.71 0.0 -67.91 -13 54.91
316.8 35.42 184 1.8 \Y -64.4 0.71 0.0 -65.11 -13 52.11
1804.00 55.61 287 1.7 H -49.4 1.30 9.30 -41.40 -13 28.40
1804.00 53.11 15 1.8 \% -51.5 1.30 9.30 -43.50 -13 30.50
2706.00 63.89 99 2.4 H -39.2 2.00 10.40 -30.80 -13 17.80
2706.00 61.21 237 2.1 \Y -41.5 2.00 10.40 -33.10 -13 20.10
3608.00 46.26 134 1.6 H -55.5 1.50 12.10 -44.90 -13 31.90
3608.00 44.88 342 1.7 \% -56.3 1.50 12.10 -45.70 -13 32.70
WCDMA Mode, Middle channel
318.3 34.57 188 2.3 H -66.9 0.71 0.0 -67.61 -13 54.61
318.3 35.24 98 1.8 \% -64.6 0.71 0.0 -65.31 -13 52.31
1673.20 49.75 171 2.1 H -56.6 1.30 8.90 -49.00 -13 36.00
1673.20 47.74 196 1.9 \% -58.0 1.30 8.90 -50.40 -13 37.40
2509.80 44.88 249 1.8 H -58.5 2.60 10.20 -50.90 -13 37.90
2509.80 4351 117 1.8 \% -59.2 2.60 10.20 -51.60 -13 38.60
3346.40 44.32 342 1.6 H -56.6 1.50 11.70 -46.40 -13 33.40
3346.40 43.89 1 1.4 \% -57.0 1.50 11.70 -46.80 -13 33.80
CDMA (1*RTT , BCO), Middle channel
312.6 33.67 346 2.0 H -67.8 0.71 0.0 -68.51 -13 55.51
312.6 34.19 227 1.5 \Y -65.7 0.71 0.0 -66.41 -13 53.41
1673.04 43.95 22 15 H -62.8 1.30 8.90 -55.20 -13 42.20
1673.04 43.96 280 1.9 \Y -62.2 1.30 8.90 -54.60 -13 41.60
2509.56 43.52 156 2.1 H -60.5 2.60 10.20 -52.90 -13 39.90
2509.56 43.49 21 1.2 \% -59.9 2.60 10.20 -52.30 -13 39.30
CDMA(EV-DO, BCO0), Middle channel
321.3 33.49 218 1.8 H -68.0 0.71 0.0 -68.71 -13 55.71
321.3 34.46 308 1.7 \Y -65.4 0.71 0.0 -66.11 -13 53.11
1673.04 44.66 47 2.1 H -62.1 1.30 8.90 -54.50 -13 41.50
1673.04 46.16 336 25 \% -60.0 1.30 8.90 -52.40 -13 39.40
2509.56 44.14 5 1.7 H -59.9 2.60 10.20 -52.30 -13 39.30
2509.56 44.47 172 14 \% -58.9 2.60 10.20 -51.30 -13 38.30

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

30 MHz ~ 20 GHz:

PCS Band (Part 24E)

Frequency RReceiyer Turntable Rx Antenna Sl(l?l;sl:::uteintenna Absolute FCC Part 24E
(MHz) ((:;(llll\l’lig ])Ae‘;%l:’e Height | Polar | Level | " Gain (I&%V;ll) Limit | Margin

m) | (V) | @Bm) | o | Gpa/asi) (dBm) | (dB)

GSM Mode, middle channel

321.3 33.64 161 1.8 H -67.8 0.71 0.0 -68.51 -13 55.51

321.3 34.71 252 15 \% -65.1 0.71 0.0 -65.81 -13 52.81

3760.00 46.37 279 1.7 H -55.7 1.50 11.80 -45.40 -13 32.40

3760.00 45.98 345 2.2 \Y -55.6 1.50 11.80 -45.30 -13 32.30

5640.00 43.95 350 2.0 H -55.7 1.70 12.40 -45.00 -13 32.00

5640.00 44.26 152 1.3 \% -55.1 1.70 12.40 -44.40 -13 31.40

7520.00 57.34 153 1.0 H -38.6 1.90 10.70 -29.80 -13 16.80

7520.00 54.12 157 1.9 \Y -41.4 1.90 10.70 -32.60 -13 19.60

30 MHz ~ 20 GHz:
AWS Band (Part 27)

Frequency RReceiyer Turntable Rx Antenna Slél;sl:::uteintenna Absolute FCC Part 27
(MHz) ((:;(llll\l’lig ])Ae‘;%l:’e Height | Polar | Level | * Gain (I&%V;ll) Limit | Margin

(m) | (HV) | @Bm) | o | Gpa/asi) (dBm) | (dB)

WCDMA Mode Band 1V, Middle channel

326.4 33.57 219 2.1 H -67.9 0.71 0.0 -68.61 -13 55.61

326.4 34.65 118 15 \% -65.2 0.71 0.0 -65.91 -13 5291

3465.20 53.75 83 1.7 H -47.1 1.50 12.00 -36.60 -13 23.60

3465.20 51.62 163 2.1 \Y -50.0 1.50 12.00 -39.50 -13 26.50

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

LTE Band: (Pre-scan with all the bandwidth, and worse case as below)

Frequency | Receiver | Turntable Rx Antenna Substituted
Cable Antenna A})Jsolulte Limit | Margin
(MH2) Reading Angle Height | Polar | Level Loss Gain (d%v:n) (dBm) (dB)
(dBpV) Degree (m) (H/V) | (dBm) (dB) (dBd/dBi)
Band 4 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 20 GHz
3124 32.67 152 15 H -68.8 0.71 0.0 -69.51 -13 56.51
3124 33.42 19 2.0 \% -66.4 0.71 0.0 -67.11 -13 54.11
3465.00 52.22 166 2.3 H -48.5 1.50 12.00 -38.00 -13 25.00
3465.00 52.34 90 2.0 \Y -49.2 1.50 12.00 -38.70 -13 25.70
Band 5 (1.4 MHz, Middle Channel)
Test frequency range:30 MHz ~ 10 GHz
316.3 34.12 28 11 H -67.4 0.71 0.0 -68.11 -13 55.11
316.3 35.26 211 1.8 \% -64.6 0.71 0.0 -65.31 -13 52.31
1673.00 52.39 314 11 H -53.9 1.30 8.90 -46.30 -13 33.30
1673.00 50.19 127 2.2 \% -55.5 1.30 8.90 -47.90 -13 34.90
2509.50 48.27 115 2.4 H -55.1 2.60 10.20 -47.50 -13 34.50
2509.50 46.18 110 11 \% -56.6 2.60 10.20 -49.00 -13 36.00
Band 7 (5 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 26.5GHz
3175 33.49 102 1.7 H -68.0 0.71 0.0 -68.71 -25 43.71
317.5 34.67 27 14 \ -65.2 0.71 0.0 -65.91 -25 40.91
5070.00 44.87 336 2.1 H -55.1 1.60 12.10 -44.60 -25 19.60
5070.00 43.85 51 2.3 \% -56.2 1.60 12.10 -45.70 -25 20.70
Band 17 (5 MHz, Middle Channel)
Test frequency range: 30 MHz ~ 10GHz
321.7 34.51 1 1.2 H -67.0 0.71 0.0 -67.71 -13 54.71
321.7 35.29 244 1.3 \% -64.6 0.71 0.0 -65.31 -13 52.31
1420.00 44.59 296 2.1 H -63.6 1.60 7.90 -57.30 -13 44.30
1420.00 44.38 219 2.2 \% -64.1 1.60 7.90 -57.80 -13 44.80
Note:

Absolute Level = Substituted Level - Cable loss + Antenna Gain

Margin = Limit- Absolute Level

dBd is for the ERP, dBi is for EIRP.

FCC Part 27, FCC Part 22H/24E
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

FCC § 22.917 (a);§ 24.238 (a); §27.53 (h)(m) - BAND EDGES

Applicable Standard
According to § 22.917(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to §24.238(a), the power of any emissions outside of the authorized operating frequency ranges
must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.

According to FCC §27.53 (h)(m), the power of any emission outside of the authorized operating frequency
ranges must be attenuated below the transmitting power (P) by a factor of at least 43 + 10 log(P) dB.
Test Procedure

The RF output of the transmitter was connected to the input of the spectrum analyzer through sufficient
attenuation.

The center of the spectrum analyzer was set to block edge frequency

EUT Splitter Signal Analyzer

g

CMW500
CMU200

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by Leo Huang and George Zhong from 2019-12-03 to 2020-04-07.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following plots.
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for GSM (GMSK) Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14.19 dBm

Ref 34.5 dBm *Att 20 dB *SWT 200 ms 823.990384615 MHz

offfet 9.4 dB |

20 LA
LVL

D1 -13 ¢iBm ‘I \

WMWW 4 Ya T

{

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2019 22:13:52

Cellular Band, Right Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -14_.37 dBm
Ref 34.5 dBm “Att 20 dB *SWT 200 ms 849.016025641 MHz
offfet 9.4 dB |
30
1 RV I
VAXH
LvL
10 y[ [\
Lo / I
F-10 i T

D1 -13 ¢iBm

MY \

boao 7 \\
WNN e WW’

~-60

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2019 22:15:39
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -22.25 dBm

Ref 34.5 dBm *Att 20 dB *SWT 200 ms 823.967948718 MHz

offget 9.% dB

1 rif
/Wk\“x
LVL

D1 -13 ¢iBm
Al \

}} 308

i/

/

Center 824 MHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2019 22:42:07

Cellular Band, Right Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 KHz -23.29 dBm
Ref 34.5 dBm “Att 20 dB “SWT 200 ms 849.035256410 MHz
offfet 9.4 dB |
k30
A
1 RV

I [
D1 -13 ¢iBm I |
/ \

~-50

W

Center 849 MHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2019 22:43:30
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.53 dBm

Ref 34.5 dBm *Att 20 dB SWT 5 ms 823.983974359 MHz

offfet 9.4 dB |

30

1 Rif
o pralundna Ay Wil i

D1 -13 d¢Bm \

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:13:07

Cellular Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -20.48 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 849.032051282 MHz
offfet 9.4 dB |
k30
1 RV

- WWWMM L

V_ZG \
D1 -13 ¢iBm

F-40

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:13:32
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.86 dBm
Ref 34.5 dBm * ALt 20 dB SWT 5 ms 823.871794872 MHz
offfet 9.4 dB |
=30
« 20
),\MMWUMIMN‘I\]MWM L

D1 -13 d¢Bm

~-50

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:05:03

Cellular Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.08 dBm
Ref 34.5 dBm ALt 20 dB SWT 5 ms 849.128205128 MHz
offfet 9.4 dB |
=30
1 RV
MAXH
LvL
AR g ST Wb,

V_L D1 -13 ¢iBm 1

F-40 W\‘A,N

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:06:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -19.20 dBm
Ref 34.5 dBm *Att 20 dB SWT 5 ms 823.903846154 MHz
offfet 9.4 dB |
30
« 20

D1 -13 d¢Bm

4 i
\‘\

F-20
\M 308

~-60

Center 824 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:12:12

Cellular Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -15.82 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 849.224358974 MHz
offfet 9.4 dB |
k30
1 RV
WAXH

LvL

V_ZG
D1 -13 ¢iBm

~-30

F-40

~-50

~-60

Center 849 MHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:11:36
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for CDMA (1*RTT, BC0) Mode

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 50 kHz -15.95 dBm
Ref 25 dBm “Att 20 dB SWT 40 ms 824000000000 MHz
offfet 6.% dB "
20

>
<
=

HE
>
T
Iy
S}

\

D1 -13 ¢iBm

~-20

- i
o™ e

|

Center 824 MHz 500 kHz/ Span 5 MHz

Date: 26.DEC.2019 14:49:41

Cellular Band, Right Band Edge for CDMA (1*RTT, BC0) Mode

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 50 kHz -14.19 dBm
Ref 25 dBm “Att 20 dB SWT 40 ms 849000000000 MHz
offfet 6.% dB "
20

>
<
=

HE
>
T
Iy
S}

1
! b,
¥ WMW%

~-60

~-70

Center 849 MHz 500 kHz/ Span 5 MHz

Date: 26.DEC.2019 14:48:53
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Cellular Band, Left Band Edge for CDMA (EV-DO, BC0) Mode

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 50 kHz -19.34 dBm
Ref 25 dBm “Att 20 dB SWT 40 ms 824000000000 MHz
offfet 6.% dB "
20

>
<
=

HE
>
T
Iy
S}

) Y \
F-10

D1 -13 ¢iBm \\

=20 ‘
L_30 ﬂ\rlj 3DB
L_40 | ) WA

;MZ;NWW WWV.

Center 824 MHz 500 kHz/ Span 5 MHz

Date: 26.DEC.2019 15:30:35

Cellular Band, Right Band Edge for CDMA (EV-DO, BC0) Mode

® “RBW 20 kHz Marker 1 [T1 ]
“VBW 50 kHz -15.02 dBm
Ref 25 dBm “Att 20 dB SWT 40 ms 849000000000 MHz
offfet 6.% dB "
20

>
<
=

HE
>
T
Iy
S}

~-10
D1 -13 BT

1

R

~-60

~-70

Center 849 MHz 500 kHz/ Span 5 MHz

Date: 26.DEC.2019 15:29:56
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No

.. RGMA191128001-00D

PCS Band, Left Band Edge for GSM (GMSK) Mode

® “RBW 5 kHz Marker 1 [T1 ]
“VBW 10 kHz -16.88 dBm
Ref 34.5 dBm “ ALt 20 dB *SWT 200 ms 1.849977564 GHz
offfet 9.4 dB |
30
[2°
WW
=10 /.r ‘Wﬂ.
i f ‘L
=10 -l
D1 -13 ¢Bm m
=20 wﬁ\
=30 [u R
k-a0
L, A /N u\'l\
| ]

Center 1.85 GHz

Date:

3.DEC.2019 22:28:05

200 kHz/

Span 2 MHz

PCS Band, Right Band Edge for GSM (GMSK) Mode

34.5 dBm

“Att 20 dB

*RBW 5 kHz
*VBW 10 kHz
*SWT 200 ms

Marker 1 [T1 ]
-16.58 dBm

1.910012821 GHz

Offset

dB

]

My

D1 -13

Bm

i
[

Y

A

g

Center 1.91 GHz

Date: 3.DEC.2019 22:28:53

200 kHz/

Span 2 MHz

LA

LvL
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

PCS Band, Left Band Edge for EDGE Mode

® *RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -25.96 dBm

Ref 34.5 dBm *Att 20 dB *SWT 200 ms 1.849964744 GHz

offfet 9.4 dB |

2w
A
LVL

D1 -13 d¢Bm f \

\"“\

Center 1.85 GHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2019 22:32:54

PCS Band, Right Band Edge for EDGE Mode

® “RBW 5 kHz Marker 1 [T1 ]
*VBW 10 kHz -24_.53 dBm
Ref 34.5 dBm “Att 20 dB “SWT 200 ms 1.910009615 GHz
offfet 9.4 dB |
30
1 RV

VAXH
’/Mf‘u'lu LVL
10

T
.
B

M %%MMI i tmi

Center 1.91 GHz 200 kHz/ Span 2 MHz

Date: 3.DEC.2019 22:32:04
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

AWS Band, Left Band Edge for WCDMA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -16.44 dBm

Ref 31.5 dBm *Att 20 dB SWT 5 ms 1.710000000 GHz

[[30T OTT$EeC  ©.% UB

20

oy O L o [T

N / A

D1 -13 ¢iBm

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.APR.2020 16:09:19

AWS Band, Right Band Edge for WCDMA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -18.79 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755016026 GHz
offfet 9.4 dB |
k30
1 RV
VAXH
[J,‘-LLWWWWM \LH'WMAMVL\L"‘ LVL

*—[G D1 -13 ¢iBm |

B V\WM Mum ol

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:31:14
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

AWS Band, Left Band Edge for HSDPA (16QAM) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -17.20 dBm

Ref 31.5 dBm *Att 20 dB SWT 5 ms 1.710000000 GHz

[[30T OTT$EeC  ©.% UB

20
.
MAXH 4
=gl 1o _[uu'}.‘j\,nﬂ}»\;h u‘w"'A-'-‘\r o " LvL

D1 -13 ¢iBm \

3DB

L a0 P Al 4

WM

k-a0

-50

-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.APR.2020 16:12:37

AWS Band, Right Band Edge for HSDPA (16QAM) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -21.92 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755128205 GHz
offfet 9.4 dB |
k30
1 RV
WAXH

B TV NPT AT

D1 -13 d¢Bm 1
]‘{20 L .
JH 3DB
-~ W}WW
M— A g
L

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:28:26
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

AWS Band, Left Band Edge for HSUPA (BPSK) Mode

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -15.78 dBm

Ref 31.5 dBm *Att 20 dB SWT 5 ms 1.710000000 GHz

[[30T OTT$EeC  ©.% UB

20

1 RV
uﬁh*\w'“ MMMH &

X / S
[ \

D1 -13 ¢iBm \

~-30

u“ujﬁvm,ﬂ“r WM

t-40

~-50

~-60

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.APR.2020 16:15:14

AWS Band, Right Band Edge for HSUPA (BPSK) Mode

® “RBW 100 kHz Marker 1 [T1 ]
“VBW 300 kHz -22.88 dBm
Ref 34.5 dBm “Att 20 dB SWT 5 ms 1.755128205 GHz
offfet 9.4 dB |
k30
1 RV
WAXH

LvL

k_[) \\
D1 -13 ¢iBm

F-40

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 16.DEC.2019 21:29:02
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Band 4:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -13.72 dBm
Ref 31.5 dBm ALt 20 dB SWT 15 ms 1.709990385 GHz

|

[[307 OTT$EeC  ©6.% UB

20

. / \

~-10
D1 -13 d¢Bm N h

AT

Center 1.71 GHz 300 kHz/ Span 3 MHz

Date: 23.DEC.2019 10:50:16

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -16.43 dBm

Ref 31.5 dBm *Att 20 dB SWT 15 ms 1.755004808 GHz

/|

[[30—Off$er ©6.% UB

S : /\,'\WWWMPMMWMM

- |

D1 -13 ¢iBm H‘

M

Center 1.755 GHz 300 kHz/ Span 3 MHz

Date: 23.DEC.2019 10:52:01
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

®

2w

Date:

Date:

16-QAM (1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -15.13 dBm
Ref 31.5 dBm *Att 20 dB SWT 15 ms 1.709951923 GHz
[[30T OTT$ET 6.3 OB 1
20
10 WMM\VWWN \Pae, f Mot it 14 o
ko // \\
~-10
D1 -13 ¢iBm 1 jf \(.‘MN
F-20 h ’J‘uﬂ.ﬂ!ﬁﬂm
3DB
L s
e
k-a0
~-50
~-60
Center 1.71 GHz 300 kHz/ Span 3 MHz

23.DEC.2019 10:51:05

16-QAM (1.4 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -18.05 dBm
Ref 31.5 dBm “Att 20 dB SWT 15 ms 1.755033654 GHz

|

[[307 OTT$EeC  ©.% UB

:i: TN e Ve e AT "
L \
/ \

*710{

D1 -13 diBm 1\
] ;
L 5o LIS
WWWUKJ

k-40

~-50

~-60

Center 1.755 GHz 300 kHz/ Span 3 MHz

23.DEC.2019 10:51:37
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

®

2w

Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.75 dBm
Ref 31.5 dBm *Att 20 dB SWT 30 ms 1.710000000 GHz
[[30T OTT$ET 6.3 OB 1
20
10 p LVL
i z \
~-10
D1 -13 ¢iBm j’ \\
~-20 ’
I 3DB
Losodifl st 4 u_whgl'mﬂ.vj\ﬂl‘“ﬂ“‘i]
k-a0
~-50
~-60
Center 1.71 GHz 600 kHz/ Span 6 MHz

23.DEC.2019 10:48:40

QPSK (3.0 MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz —-27.40 dBm
Ref 31.5 dBm “Att 20 dB SWT 30 ms 1.755000000 GHz

307 OTT$ET ©-% OB

™ MMMWMWMMMM
\
!

D1 -13 d¢Bm K

L a0 e

~-50

~-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

23.DEC.2019 10:48:05

FCC Part 27, FCC Part 22H/24E

Page 111 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -23.81 dBm

Ref 31.5 dBm *Att 20 dB SWT 30 ms 1.710000000 GHz

[[30T OTT$EeC  ©.% UB

K }wwwww

D1 -13 ¢iBm

2w

3DB

F-40

~-50

~-60

Center 1.71 GHz 600 kHz/ Span 6 MHz

Date: 23.DEC.2019 10:48:57

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.31 dBm

Ref 31.5 dBm “Att 20 dB SWT 30 ms 1.755000000 GHz

|

307 OTT$ET ©-% OB

R TY TR YWY YV ST o
|

D1 -13 d¢Bm

[P

-30 L vy Wﬂh
i “““‘”mew

~-50

~-60

Center 1.755 GHz 600 kHz/ Span 6 MHz

Date: 23.DEC.2019 10:47:44
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

QPSK (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -16.32 dBm

Ref 27 dBm *Att 20 dB SWT 5 ms 1.710000000 GHz

offfet 6.4 dB "

1 RV | )
MAXH W

LVL
i / \
-10

D1 -13 ¢iBm J ‘1

- W’ﬁ W -

~-50

~-60

~-70

Center 1.71 GHz 1 MHz/ Span 10 MHz

Date: 7.APR.2020 15:44:57

QPSK (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -14.71 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 1.755000000 GHz
[[30T OTT$ET 6.9 OB il
LA
20
1 RM|
MAXH
L P WY | o " ) NI \
1Qwprat AU A I L ol A I T e T‘r‘\ LVL
10 k
D1 -13 d¢Bm
W
~-20
\1“ DB
L_s0 l.h“ PJ}\WW
- "My
~-50
~-60
Center 1.755 GHz 1 MHz/ Span 10 MHz

Date: 23.DEC.2019 10:45:15
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA191128001-00D

®

1 g

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -17.23 dBm
Ref 27 dBm *Att 20 dB SWT 5 ms 1.710000000 GHz
offfet 6.4 dB "
20
e y ww\,\
LV
i j \
~-10
D1 -13 d¢Bm f W
~-20
F-30: | ‘LLL\ ) 308
-40
~-50
~-60
~-70
Center 1.71 GHz 1 MHz/ Span 10 MHz

7.APR.2020 15:46:10

16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -18.86 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 1.755000000 GHz

307 OTT$ET ©-% OB

D1 -13 d¢Bm ‘

L_30 !

L0 MAMM% h.w,,,i

i

~-50

~-60

Center 1.755 GHz 1 MHz/ Span 10 MHz

23.DEC.2019 10:45:31
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

QPSK (10.0 MHz, FULL RB) - Left Band Edge

®

Ref 31.5 dBm

*Att

20 dB

*RBW 100 kHz
*VBW 300 kHz
SWT 10 ms

Marker 1 [T1 ]
-21.18 dBm
1.709935897 GHz

[[30T OTT$EeC  ©.% UB

2w

10

I

P

M

D1 -13 ¢iBm

3DB

~-60

Center 1.71 GHz

Date: 13.MAR.2020 00:37:29

2 MHz/

Span 20 MHz

QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz
*VBW 300 kHz

Marker 1 [T1 ]
-21.67 dBm

Ref 31.5 dBm “Att 20 dB SWT 10 ms 1.755032051 GHz
[[30T OTT$ET 6.9 OB 'l
20
1 RM|
MAXH
F10 LVL
INVIV VPN Y WS TRRNYOY
10 \\
D1 -13 d¢Bm
J—ZG 3
M DB
-30 wﬂvlv_l\
L a0 AN oo ,MM
~-50
~-60
Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 13.MAR.2020 00:38:22
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.95 dBm

Ref 31.5 dBm *Att 20 dB SWT 10 ms 1.709967949 GHz

|

[[30T OTT$EeC  ©.% UB

10 /\/J_/\M\‘NW W/\ LVL
I

D1 -13 ¢iBm

2w

J.J\/j 3DB

F-30 W\M/M‘W W
L 20— bk el
AT
~-50
~-60
Center 1.71 GHz 2 MHz/ Span 20 MHz

Date: 13.MAR.2020 00:36:58

16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.55 dBm

Ref 31.5 dBm “Att 20 dB SWT 10 ms 1.755128205 GHz

|

307 OTT$ET ©-% OB

20
1 RM
MAXH
10 LVL
WWW,NT
10 \\
D1 -13 ¢iBm

T

L_40 AN 14 g |

RaC oy

~-50

~-60

Center 1.755 GHz 2 MHz/ Span 20 MHz

Date: 13.MAR.2020 00:38:46
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -14.46 dBm
Ref 27 dBm “ ALt 20 dB SWT 2.5 ms 1.710000000 GHz
offfet 6.4 dB "
20
Akm PRI, W Pl TR P A i
AV v 1}
LVL
i / L
=10 J
D1 -13 ¢iBm w

3DB

~-50

~-60

~-70

Center 1.71 GHz 3 MHz/ Span 30 MHz

Date: 7.APR.2020 15:49:01

QPSK (15.0 MHz, FULL RB) - Right Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.06 dBm

Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.755000000 GHz

|

[[307 OTT$EeC  ©.% UB

LA

20

2l oA e

10

2[20
M 3DB
L_30 _I;A ANV

MWW/\W M. ﬁh

D1 -13 d¢Bm l

k-40

~-50

~-60

Center 1.755 GHz 3 MHz/ Span 30 MHz

Date: 23.DEC.2019 10:14:37
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

®

2w

Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -15.77 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.709951923 GHz

[[30T OTT$EeC  ©.% UB

20

e /WWWWVWWM v

. | \

[ D1 -13 ¢iBm J 1{\

=-20:
3DB
L Wb MMM

~-50

~-60

Center 1.71 GHz 3 MHz/ Span 30 MHz

23.DEC.2019 10:15:51

16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -17.67 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.755000000 GHz

[[307 OTT$EeC  ©.% UB

20

LAt 0 LvL

D1 -13 d¢Bm \"h

k-40

LITAY

~-50

~-60

Center 1.755 GHz 3 MHz/ Span 30 MHz

23.DEC.2019 10:15:11
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No

.. RGMA191128001-00D

®

2w

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.43 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.710000000 GHz

[[30T OTT$EeC  ©.% UB

- i ]|

D1 -13 ¢iBm ‘\1

L_30 Ww‘ A
k;mﬁi

~-50

3DB

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

23.DEC.2019 10:17:14

QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -21.24 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.755000000 GHz
[[307 OTT$EeC  ©.% UB i
LA
20
F10 m LVL

D1 -13 d¢Bm

k-40

Eaad R

~-50

~-60

Center 1.755 GHz 4 MHz/ Span 40 MHz

23.DEC.2019 10:18:31
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

®

2w

Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -22.34 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 1.710000000 GHz

[[30T OTT$EeC  ©.% UB

20

D1 -13 ¢iBm

- MMMW i ern i

[ ] ‘u
H

~-60

Center 1.71 GHz 4 MHz/ Span 40 MHz

23.DEC.2019 10:17:34

16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.92 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 1.755000000 GHz
[[30T OTT$ET 6.9 OB il
20
10 LVL
Ll lm]a.m ,/\W
‘\‘“\km'.-. LA AT )
110 \l
D1 -13 d¢Bm ‘1“
20
DB
L_30 MR
F-40 MMMW%
~-50
~-60
Center 1.755 GHz 4 MHz/ Span 40 MHz

23.DEC.2019 10:18:07
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Band S:
QPSK (1.4 MHz, FULL RB) - Left Band Edge
® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -17.43 dBm
Ref 31.5 dBm “Att 20 dB SWT 15 ms 823.995192308 MHz

|

[[307 OTT$EeC  ©6.% UB

20

W ( }M”AMPWVV“W*NﬂAJ#WkwLﬂ\Nwﬂhﬂﬂ

N / L]
/ \

~-10
D1 -13 d¢Bm »r K

Center 824 MHz 300 kHz/ Span 3 MHz

Date: 21.DEC.2019 15:16:23

QPSK (1.4 MHz, FULL RB) - Right Band Edge

® “RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -18.55 dBm

Ref 31.5 dBm *Att 20 dB SWT 15 ms 849.000000000 MHz

/|

[[30—Off$er ©6.% UB

e B e

LvVL

D1 -13 ¢iBm '\

Center 849 MHz 300 kHz/ Span 3 MHz

Date: 21.DEC.2019 15:22:16
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Bay Area Compliance Laboratories Corp. (Shenzhen)

Report No.: RGMA191128001-00D

®

2w

Date:

Date:

16-QAM 1.4 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -20.51 dBm
Ref 31.5 dBm *Att 20 dB SWT 15 ms 824.000000000 MHz

[[30T OTT$EeC  ©.% UB

PP gAY

X | L
/ \

- D1 -13 ¢iBm J \\

I MWNW

~-50

~-60

Center 824 MHz 300 kHz/ Span 3 MHz

21.DEC.2019 15:17:05

16-QAM (1.4MHz, FULL RB) - Right Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -19.94 dBm
Ref 31.5 dBm “Att 20 dB SWT 15 ms 849.000000000 MHz

[[307 OTT$EeC  ©.% UB

20

T s T L .

D1 -13 d¢Bm “‘

a0 T
~-50

~-60

Center 849 MHz 300 kHz/ Span 3 MHz

21.DEC.2019 15:21:50
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Bay Area Compliance Laboratories Corp. (Shenzhen) Report No
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Date:

Date:

QPSK (3.0 MHz, FULL RB) - Left Band Edge

*RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -25.80 dBm
Ref 31.5 dBm “Att 20 dB SWT 30 ms 824.000000000 MHz
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QPSK (3.0 MHz, FULL RB) - Right Band Edge

“RBW 30 kHz Marker 1 [T1 ]
“VBW 100 kHz -26.94 dBm
Ref 31.5 dBm *Att 20 dB SWT 30 ms 849.000000000 MHz
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16-QAM (3.0 MHz, FULL RB) - Left Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -26.74 dBm
Ref 31.5 dBm *Att 20 dB SWT 30 ms 824.000000000 MHz
[[30T OTT$ET 6.3 OB 1
20
-
1o LVi
i ) \
~-10 [ ‘
D1 -13 ¢iBm { \
~-20
3DB
~-30
~-50
~-60
Center 824 MHz 600 kHz/ Span 6 MHz

Date: 21.DEC.2019 14:42:34

16-QAM (3.0 MHz, FULL RB) - Right Band Edge

® *RBW 30 kHz Marker 1 [T1 ]
*VBW 100 kHz -24.57 dBm

Ref 31.5 dBm “Att 20 dB SWT 30 ms 849.000000000 MHz
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QPSK (5.0 MHz, FULL RB) - Left Band Edge

®

Ref 31.5 dBm

*Att

*RBW 50 kHz
*VBW 200 kHz
20 dB SWT 5 ms

Marker 1 [T1 ]
-15.12 dBm
824.000000000 MHz
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D1 -13 Bm
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Center 824 MHz

Date: 21.DEC.2019 14:37:33

1 MHz/

Span 10 MHz

QPSK (5.0 MHz, FULL RB) - Right Band Edge

Ref 31.5 dBm

“Att

*RBW 50 kHz
*VBW 200 kHz
20 dB SWT 5 ms

Marker 1 [T1 ]
-14.40 dBm
849.000000000 MHz

[[307 OTT$EeC  ©.% UB

20

F 10wttt

T

A
Ty Ladem )

D1 -13 d¢Bm

~-30

k-40

~-50

~-60

Center 849 MHz

Date: 21.DEC.2019 14:38:18
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®

2w

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -14.06 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 824.000000000 MHz
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16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]

*VBW 200 kHz -13.57 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 849.000000000 MHz
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -18.48 dBm

Ref 31.5 dBm *Att 20 dB SWT 10 ms 823.967948718 MHz
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QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.10 dBm

Ref 31.5 dBm “Att 20 dB SWT 10 ms 849.320512821 MHz
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®

2w

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.02 dBm
Ref 31.5 dBm *Att 20 dB SWT 10 ms 823.967948718 MHz
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16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.58 dBm
Ref 31.5 dBm “Att 20 dB SWT 10 ms 849.256410256 MHz
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Band 7:

®

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -18.54 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 2.500000000 GHz
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QPSK (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 kHz Marker 1 [T1 ]

“VBW 200 kHz -15.36 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 2.570000000 GHz
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®

2w

Date:

Date:

16-QAM (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -14.29 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 2.500000000 GHz
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16-QAM (5.0 MHz, FULL RB) - Right Band Edge

*RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -16.25 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 2.570000000 GHz
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®

2w

Date:

Date:

QPSK (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.75 dBm
Ref 31.5 dBm *Att 20 dB SWT 10 ms 2.499945385 GHz
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QPSK (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -21.77 dBm
Ref 31.5 dBm “Att 20 dB SWT 10 ms 2.570384615 GHz
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®

2w

Date:

Date:

16-QAM (10.0 MHz, FULL RB) - Left Band Edge

*RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.46 dBm
Ref 31.5 dBm *Att 20 dB SWT 10 ms 2.499945385 GHz
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16-QAM (10.0 MHz, FULL RB) - Right Band Edge

*RBW 100 kHz Marker 1 [T1 ]

*VBW 300 kHz -24.10 dBm
Ref 31.5 dBm “Att 20 dB SWT 10 ms 2.570320513 GHz
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QPSK (15.0 MHz, FULL RB) - Left Band Edge

® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -24.41 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 2.500000000 GHz
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.
QPSK (15.0 MHz, FULL RB) - Right Band Edge
® *RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -16.63 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.570000000 GHz
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Date:

Date:

16-QAM (15.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -19.50 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 2.500000000 GHz
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16-QAM (15.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -18.33 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.570000000 GHz
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®

2w

Date:

Date:

QPSK (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.49 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 2.500000000 GHz
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QPSK (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]

*VBW 500 kHz -21.83 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.570000000 GHz
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®
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Date:

Date:

16-QAM (20.0 MHz, FULL RB) - Left Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -27.10 dBm
Ref 31.5 dBm *Att 20 dB SWT 2.5 ms 2.500000000 GHz
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16-QAM (20.0 MHz, FULL RB) - Right Band Edge

*RBW 200 kHz Marker 1 [T1 ]
*VBW 500 kHz -23.57 dBm
Ref 31.5 dBm “Att 20 dB SWT 2.5 ms 2.570000000 GHz
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Band 17:

Date:

Date:

QPSK (5.0 MHz, FULL RB) - Left Band Edge

*RBW 50 kHz Marker 1 [T1 ]

*VBW 200 kHz -14.33 dBm
Ref 31.5 dBm “Att 20 dB SWT 5 ms 704.000000000 MHz
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QPSK (5.0 MHz, FULL RB) - Right Band Edge

“RBW 50 kHz Marker 1 [T1 ]
“VBW 200 kHz -14.32 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 716.032051282 MHz
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16-QAM (5.0 MHz, FULL RB) - Left Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -15.45 dBm
Ref 31.5 dBm *Att 20 dB SWT 5 ms 703.951923077 MHz
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16-QAM (5.0 MHz, FULL RB) - Right Band Edge

® *RBW 50 kHz Marker 1 [T1 ]
*VBW 200 kHz -16.61 dBm

Ref 31.5 dBm “Att 20 dB SWT 5 ms 716.032051282 MHz
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QPSK (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -22.88 dBm

Ref 31.5 dBm *Att 20 dB SWT 10 ms 703.871794872 MHz
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QPSK (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -23.52 dBm

Ref 31.5 dBm “Att 20 dB SWT 10 ms 716.128205128 MHz
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16-QAM (10.0 MHz, FULL RB) - Left Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -24.40 dBm

Ref 31.5 dBm *Att 20 dB SWT 10 ms 703.903846154 MHz
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16-QAM (10.0 MHz, FULL RB) - Right Band Edge

® *RBW 100 kHz Marker 1 [T1 ]
*VBW 300 kHz -25.29 dBm

Ref 31.5 dBm “Att 20 dB SWT 10 ms 716.032051282 MHz
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FCC § 2.1055; § 22.355; § 24.235; §27.54 - FREQUENCY STABILITY

Applicable Standard
FCC § 2.1055, §22.355, §24.235 and & §27.54.

According to FCC §2.1055, the frequency stability shall be sufficient to ensure that the fundamental
emissions stay within the authorized bands of operation.

According to §22.355, the carrier frequency of each transmitter in the Public Mobile Services must be
maintained within the tolerances given in Table below:

Frequency Tolerance for Transmitters in the Public Mobile Services

Frequency Range Base, fixed Mobile <3 watts Mobile > 3 watts

(MHz) (ppm) (ppm) (ppm)

2510 50 20.0 20.0 50.0

50 to 450 5.0 5.0 50.0
450 to 512 2.5 5.0 5.0
821 to 896 15 25 25
928 to 929. 5.0 N/A N/A
929 to 960. 15 N/A N/A
2110 to 2220 10.0 N/A N/A

According to §24.235, the frequency stability shall be sufficient to ensure that the fundamental emissions
stays within the authorized frequency block.

Test Procedure

Frequency Stability vs. Temperature: The equipment under test was connected to an external DC power
supply and the RF output was connected to communication test set via feed-through attenuators. The EUT
was placed inside the temperature chamber. The DC leads and RF output cable exited the chamber
through an opening made for the purpose.

After the temperature stabilized for approximately 20 minutes, the frequency output was recorded from the
communication test set.

Frequency Stability vs. Voltage: For hand carried, battery powered equipment; reduce primary supply
voltage to the battery operating end point which shall be specified by the manufacturer.

[~ === == ————— 1
1 1

: Temperature :

! Chamber X

| |

: EUT : Test

! X Equipment
1 1

FCC Part 27, FCC Part 22H/24E Page 141 of 150




Bay Area Compliance Laboratories Corp. (Shenzhen) Report No.: RGMA191128001-00D

Test Data

Environmental Conditions

Temperature: 24~25 °C
Relative Humidity: 50~52 %
ATM Pressure: 100.9~101.0 kPa

The testing was performed by Leo Huang and George Zhong from 2019-12-03 to 2019-12-26.
EUT operation mode: Transmitting

Test Result: Compliance. Please refer to the following tables.

Cellular Band (Part 22H)

GSM Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Frequency Limit
¢C) Supplied Error Error (ppm)
(Voo) (Hz) (ppm)
-30 3 0.0036 2.5
-20 -5 -0.0060 2.5
-10 6 0.0072 2.5
0 -5 -0.0060 2.5
10 3.8 1 0.0012 2.5
20 4 0.0048 2.5
30 -4 -0.0048 2.5
40 2 0.0024 25
50 -3 -0.0036 2.5
V min.= 3.6 1 0.0012 2.5
20 V max.= 4.2 -5 -0.0060 2.5
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EDGE Mode
Middle Channel, f,=836.6MHz
e I R s e o
(Voo) (Hz) (ppm)
-30 5 0.0060 2.5
-20 -6 -0.0072 2.5
-10 1 0.0012 2.5
0 -4 -0.0048 2.5
10 3.8 9 0.0108 2.5
20 5 0.0060 25
30 6 0.0072 25
40 -2 -0.0024 2.5
50 3 0.0036 2.5
20 V min.= 3.6 1 0.0012 2.5
V max.= 4.2 -5 -0.0060 2.5
CDMA (1*RTT, BC0) Mode
Middle Channel, f,=836.52MHz
Temperature | power Supplied AT ENG LOTNT NG Limit
©C) (Vo) Error Error (ppm)
(Hz) (ppm)

-30 2 0.0024 25
-20 1 0.0012 2.5
-10 2 0.0024 2.5
0 3 0.0036 2.5
10 3.8 2 0.0024 2.5
20 3 0.0036 2.5
30 2 0.0024 2.5
40 3 0.0036 2.5
50 2 0.0024 2.5
’c V min.= 3.6 1 0.0012 2.5
V max.= 4.2 3 0.0036 2.5
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CDMA (EV-DO, BC0) Mode

Middle Channel, f,=836.52MHz
Temperature | power Supplied Frequency Frequency Limit
©C) (Vo) Error Error (ppm)
(Hz) (ppm)
-30 1 0.0012 2.5
-20 3 0.0036 2.5
-10 2 0.0024 2.5
0 3 0.0036 2.5
10 3.8 3 0.0036 2.5
20 1 0.0012 2.5
30 1 0.0012 2.5
40 3 0.0036 2.5
50 1 0.0012 2.5
. V min.= 3.6 2 0.0024 2.5
V max.= 4.2 3 0.0036 2.5
WCDMA Mode
Middle Channel, f,=836.6MHz
Temperature Voltage Frequency Aoy Limit
C) Supplied Error Error (oo
(Vo) (Hz) (ppm)
-30 3 0.0036 25
-20 6 0.0072 2.5
-10 -1 -0.0012 2.5
0 2 0.0024 2.5
10 3.8 4 0.0048 2.5
20 5 0.0060 2.5
30 2 0.0024 2.5
40 6 0.0072 2.5
50 2 0.0024 25
20 V min.= 3.6 1 0.0012 2.5
V max.= 4.2 -4 -0.0048 2.5
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PCS Band (Part 24E)
GSM Mode
Middle Channel, f,=1880.0 MHz
Temperature Voltage Frequency Frequency
©C) Supplied Error Error Result
(Vo) (Hz) (ppm)
-30 6 0.0032 pass
-20 4 0.0021 pass
-10 -5 -0.0027 pass
0 2 0.0011 pass
10 3.8 -2 -0.0011 pass
20 -5 -0.0027 pass
30 -8 -0.0043 pass
40 1 0.0005 pass
50 4 0.0021 pass
20 V min.= 3.6 9 0.0048 pass
V max.= 4.2 3 0.0016 pass
EDGE Mode
Middle Channel, f,=1880.0 MHz
Temperature | .ol Uhwor .| Emror | Resul
(Vo) (Hz) (ppm)

-30 -1 -0.0005 pass
-20 -4 -0.0021 pass
-10 -7 -0.0037 pass
0 -5 -0.0027 pass
10 3.8 -3 -0.0016 pass
20 -2 -0.0011 pass
30 0 0.0000 pass
40 0.0005 pass
50 3 0.0016 pass
20 V min.= 3.6 -1 -0.0005 pass
V max.= 4.2 2 0.0011 pass
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AWS Band (Part 27)

Temperature Sl;ggﬁ: d FL Fu Fy, Limit Fy Limit
“C) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 1710.1114 1754.9984 1710 1755
-20 1710.1754 1754.9971 1710 1755
-10 1710.1128 1754.9975 1710 1755

0 1710.1685 1754.9958 1710 1755
10 3.8 1710.1584 1754.9949 1710 1755
20 1710.1961 1754.9985 1710 1755
30 1710.1580 1754.9966 1710 1755
40 1710.1332 1754.9974 1710 1755
50 1710.1563 1754.9987 1710 1755
20 V min.= 3.6 1710.1624 1754.9962 1710 1755

V max.= 4.2 1710.1775 1754.9987 1710 1755
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LTE:
QPSK:
Band 4:
10 MHz Bandwidth
Temperature sl;;gﬁer 4 Fy, Fu F_Limit | Fy Limit
°C) Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.4809 1754.5026 1710 1755
-20 1710.4876 1754.5003 1710 1755
-10 1710.4866 1754.5048 1710 1755
0 1710.4869 1754.5020 1710 1755
10 3.8 1710.4829 1754.5021 1710 1755
20 1710.4875 1754.5016 1710 1755
30 1710.4854 1754.5006 1710 1755
40 1710.4846 1754.5007 1710 1755
50 1710.4849 1754.5020 1710 1755
20 V min.= 3.6 1710.4813 1754.5049 1710 1755
V max.= 4.2 1710.4820 1754.5032 1710 1755
Band 5:
10.0 MHz Middle Channel
Teml()%')ature Voltag(; f:)pplied Frg}.l:s:cy Frgil:s:}cy (1;)1;::1;
(Hz) (ppm)
-30 7 0.0084 2.5
-20 6 0.0072 2.5
-10 4 0.0048 2.5
0 6 0.0072 2.5
10 3.8 5 0.0060 2.5
20 4 0.0048 2.5
30 3 0.0036 2.5
40 2 0.0024 2.5
50 1 0.0012 2.5
V min.= 3.6 4 0.0048 2.5
20 V max.= 4.2 7 0.0084 25
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Band 7:
10 MHz Bandwidth
Temperature sﬁﬁgﬁi q F, Fy FpLimit | Fy Limit
cC) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.5219 | 2569.3720 2500 2570
-20 2500.5220 | 2569.3715 2500 2570
-10 2500.5245 | 2569.3728 2500 2570
0 2500.5209 | 2569.3723 2500 2570
10 38 25005231 | 2569.3716 2500 2570
20 2500.5248 | 2569.3692 2500 2570
30 2500.5264 | 2569.3750 2500 2570
40 2500.5217 | 2569.3750 2500 2570
50 2500.5221 | 2569.3700 2500 2570
Vmin=36 | 25005216 | 2569.3742 2500 2570
20 Vmax.=4.2 | 25005257 | 2569.3746 2500 2570
Band 17:
10 MHz Bandwidth
Temperature Szgm‘i’: | F, Fu FoLimit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 704.4277 715.6496 704 716
-20 704.4205 715.6485 704 716
-10 704.4219 715.6451 704 716
0 704.4245 715.6464 704 716
10 38 704.4234 715.6471 704 716
20 704.4224 715.6520 704 716
30 704.4255 715.6517 704 716
40 704.4219 715.6471 704 716
50 704.4266 715.6497 704 716
V min.= 3.6 704.4282 715.6489 704 716
20 Vmax.=4.2 | 704.4244 715.6475 704 716
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16QAM:
Band 4:
10 MHz Bandwidth
Temperature Sllzg::l?: d Fy, Fy Fp Limit Fy Limit
(9 (Vo) (MHz) (MHz) (MHz) (MHz)
-30 1710.5345 1754.4336 1710 1755
-20 1710.5325 1754.4310 1710 1755
-10 1710.5373 1754.4289 1710 1755
0 1710.5327 1754.4285 1710 1755
10 3.8 1710.5324 1754.4291 1710 1755
20 1710.5329 1754.4300 1710 1755
30 1710.5341 1754.4299 1710 1755
40 1710.5312 1754.4288 1710 1755
50 1710.5296 1754.4296 1710 1755
20 V min.= 3.6 1710.5333 1754.4313 1710 1755
V max.= 4.2 1710.5367 1754.4321 1710 1755
Band 5:
10.0 MHz Middle Channel
Tem]()g)ature Voltag;; f(l:l)pplied Fr;(il:s;lcy Frg}.l:s;lcy (I;)l;,l:lt)
(Hz) (ppm)
-30 2 0.0024 25
-20 5 0.0060 2.5
-10 6 0.0072 2.5
0 4 0.0048 2.5
10 3.8 2 0.0024 25
20 3 0.0036 2.5
30 1 0.0012 25
40 2 0.0024 2.5
50 4 0.0048 2.5
V min.= 3.6 3 0.0036 2.5
20 V max.= 4.2 6 0.0072 2.5
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Band 7:
10 MHz Bandwidth
Temperature sﬁﬁgﬁi q F, Fy FpLimit | Fy Limit
cC) (Voo) (MHz) (MHz) (MHz) (MHz)
-30 2500.5189 | 2569.4398 2500 2570
-20 2500.5181 | 2569.4369 2500 2570
-10 2500.5211 | 2569.4391 2500 2570
0 2500.5187 | 2569.4391 2500 2570
10 3.8 2500.5192 | 2569.4373 2500 2570
20 2500.5177 | 2569.4390 2500 2570
30 2500.5236 | 2569.4387 2500 2570
40 2500.5232 | 2569.4413 2500 2570
50 2500.5212 | 2569.4410 2500 2570
Vmin=36 | 25005212 | 2569.4399 2500 2570
20 Vmax=42 | 25005202 | 2569.4349 2500 2570
Band 17:
10 MHz Bandwidth
Temperature SE;;V]‘;: | Fy Fu F Limit | Fy Limit
() (Vo) (MHz) (MHz) (MHz) (MHz)
-30 704.4344 | 715.6225 704 716
-20 704.4369 | 715.6221 704 716
-10 704.4310 | 715.6164 704 716
0 704.4304 | 715.6196 704 716
10 3.8 704.4328 | 715.6182 704 716
20 704.4311 | 715.6181 704 716
30 704.4339 | 715.6210 704 716
40 704.4335 | 715.6230 704 716
50 704.4298 | 715.6200 704 716
Vmin=36 | 7044314 | 7156177 704 716
20 Vmax=42 | 7044330 | 715.6202 704 716
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